&

ACCREDITED Bay Area Compliance Labs Corp.

TESTING LABORATORY
CERTIFICATE#4323.01

FCC PART 22H, PART 24E, PART 27
TEST REPORT

For

Quanzhou Tesunho Electronics Co., Ltd

2#, 5F E-19# Phase 2 Xunmei, Quanzhou, Fujian, China

FCC ID: 2AKS9TM991

Report Type: Product Type:
Original Report Mobile PoC Radio

[I/'V?_r'n nie ff/c« n 3

Test Engineer: Winnie Yang
Report Number: RXM191125050-00A
Report Date: 2019-12-26
Oscar Ye il .
[0 BN
Reviewed By: EMC Manager e i
Prepared By: Bay Area Compliance Laboratories Corp. (Kunshan)

No.248 Chenghu Road, Kunshan, Jiangsu province, China
Tel: +86-0512-86175000

Fax: +86-0512-88934268

www.baclcorp.com.cn

Note: This test report is prepared for the customer shown above and for the device described herein. It may not be duplicated or
used in part without prior written consent from Bay Area Compliance Laboratories Corp. This report is valid only with a valid
digital signature. The digital signature may be available only under the Adobe software above version 7.0.




Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

TABLE OF CONTENTS
GENERAL INFORMATION 3
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) ..ceiiiiiiieiieeee ettt 3
OBJECTIVE .eeiutteeeeteeeeeeaeeeeeteeeeeteeeeettaeeeetateeeetaeeeeeteeeeesteeeasseeseeseeeeassseeeaaseeeaassseeenteseeasssaeesseeeesseesenssseeestseesesseeeensseeeanes 3
RELATED SUBMITTAL(S)/GRANT(S) ..euuttetteetteestteesteenereessaeasseessseessseasseassseassessseessssasssessseessssassessssesssssessessssessssesnseesssen 3
TEST METHODOLOGY ..vvvvviiieieiurreeeeeeeeisereeeeeeeiisseseeseesisssesssesesisesssssessisssssssssmssssssssessssisssssesssemssssssessesssssssssseomssrsssseseens 4
MEASUREMENT UNCERTAINTY ....vvtiiiutiieeitteeietteeeeteeeeeteeeessseessssessassesssnsssesasssessssssesssssssssssesssssssessssseessssessssssssnsesssns 4
[0 2 A 3TN 1 5) 5 RSP 4
SYSTEM TEST CONFIGURATION 5
JUSTIFICATION ...iiiiiiieiuiiiieeeeeeeitreeeeeeeeetsteeeeeeeetsseeeeeeeasssseeeeesassseseeesasssssasaesaaasssaeeeeesassssaaeeeeaassssseeeeasnsssseeeeesesnsaseeesanns 5
(053 7N 0 23 T 5 13 AP RTRRRRRRRN 5
EQUIPMENT MODIFICATIONS ...vvvvieeeiieitrereeeeeeeiurereeeeeeissseeesesesissesseesesosssssssessssssssseessssisssssesesessssssssesesmsssssssessemsrsssseseons 8
SUPPORT EQUIPMENT LIST AND DETAILS ....uvvtiiiuiiieieetieeeteeeeeeeeeeeettesseeeeesesteeesssssesssnseesssaessesssessssssessansessenseessssssessssees 8
EXTERNAL I/O CABLE.......uiiiiiiee ittt ettt eetee ettt e et e e et e e eeateeeeeteeesesaseeseaeeessateeeseaseeestaseeansseessseeessnteessnnseeeanes 8
BLOCK DIAGRAM OF TEST SETUP ....ouvviiiitieeietteeeeeteeeeeteeeeeteeeeeeteeeeetveeeeeteesestaseeeetseeeseseeeeesseesentsseeeisseseesseeeensseseeseesenes 9
SUMMARY OF TEST RESULTS 10
TEST EQUIPMENT LIST 11
FCC §1.1310 & §2.1091 - MAXIMUM PERMISSIBLE EXPOSURE (MPE) 13
APPLICABLE STANDARD .....coitttttiteeieeiteeeeeeeeeeiteeeeeeeeesiseseeeeeseeateeseeseassseessessassasrseeesssststesseeesessteseeeeseassrreseessansreseees 13
CALCULATED FORMULARY ©..uvvviiiiieitiieee e e eeciteee e e e e eetteeee e e eeeetaaeeeeeeeeasseseeeeesasssseesseeessraseeeeesstasseeesessssraeeeeeeesassreeeeeenes 13
CALCULATED DATA (WORST CASE): c.utiiutteettteseteeittesteeseeeesseessseassseaseessseassseasseesssessssessseesssessssesssesssseesssssssessssessseesses 13
FCC §2.1047 - MODULATION CHARACTERISTIC 14
FCC §2.1046; § 22.913 (A); § 24.232 (C); §27.50 (C) (D); - RF OUTPUT POWER 15
APPLICABLE STANDARDS. .....ottttieeeieeiteeeeeeeeeeiureeeeeeeesisaseeeeeeasateeeeesessisaeesseseassarseeesssststesseeesesssreresesseassrreseeesanrreseees 15
TEST PROCEDURE ......uuutiiiiiiiiiiiieieeeeeeitteeeeeeeeetteeeeeeeeetassaeeeesaestraseeeseasssssaeaeseassssaeeesessssssaeeseeasssssasesesassseseeesasssseseeens 15
0 2 A D 7S NSRS 16
FCC §2.1049, §22.917, §22.905 & §24.238; §27.53- OCCUPIED BANDWIDTH 40
APPLICABLE STANDARDS. .....cctttttteeieiiitereeeeeeeiireeeeeeeeiissreeesesaeisresseeseasisssesssssesstsssseesessissssessssssssssssessenssssssesesnssseseees 40
TEST PROCEDURE ......ooeiiiutiiieitiieeeiteeeeetee e eeteeeee et eeeaee e eeaaee e eeteeeeeaaeeeeetseeeeeteeeeeataeeeeasseeesseeeentseeenssseeeaseeeensseeenseesenaneeas 40
TEST DATA ...ttt ettt et ettt e e e e et ta e e e e e eeeatbaeeeeeeerasaaeaeeeeesassaaeeeesasstaaaeeeeeessseseeeeeenssrseaeeeannstreseeeas 40
FCC § 2.1051; § 22.917 (A); § 24.238 (A); §27.53(G) (H) - SPURIOUS EMISSIONS AT ANTENNA
TERMINALS 73
APPLICABLE STANDARDS. .....ottttiteeieeiteteeeeeeeetreeeeeeeesiseseeeessestteeesesesssseesseseassarseeesssststesseeesessssesesesseessrreseessenssreseees 73
TEST PROCEDURE .......uuvviiiiiiiiiiiiieeeeeeiieeeeeeeeeeaveeeeeeeeaassaeeeeseestraseeeseasasssasaeseassssaeeesesassssaeeseeasssssaseseansssseseeesanssreseeens 73
0 2 A D 7S NSRS 73
FCC § 2.1053; § 22.917 (A); § 24.238 (A); §27.53 (G) (H) - SPURIOUS RADIATED EMISSIONS. ......cccceeueee 126
APPLICABLE STANDARDS. ......ctttttiieieiiittteeeeeeeiitreeeeeeeeeiseeeeeetetisessessesaissresesseesssssseesssssssrssesesessrsssssesssnssssesesesensseses 126
TEST PROCEDURE .......oceiiutieiitieeeeieeeeeteeeeeteeeeetee e eeteeeeeeteeeeeaeeeeeteeeeeesaeeeeaseaeeeaseesenseeeeeaseeeeaseeeeaseesensseeennseeesntreeennnes 126
B 2 N D NG - SRR 127
FCC § 22.917 (A); § 24.238 (A); §27.53 (G )(H) - BAND EDGES 131
APPLICABLE STANDARDS. ......uttttttieieiiittteeeeeeeiitreeeeeeeeiissseeeeesetiseseessessissresesssesssssseessssssrssesesessisssssesssnsssssseeesnnssseses 131
TEST PROCEDURE .....uuuttiiiiiiiiieeieee e eeeitteet e e e e eeeataee e e e e eeeaaaeeeeeeseesaaeeeeeeseaasaaeeeesseessaaaeeeessassaeseeeesesssasssesesansteseeesesannreeeens 131
TEST DATA ...ttt et e e et e et e e eta e e e e e e e eeaba s e e e eeeeataraaeeeeesaaaaaeeeeseetbseaeeeeeestassseeeeenseseeesesanrreeeas 131
FCC § 2.1055; § 22.355; § 24.235; §27.54- FREQUENCY STABILITY 184
APPLICABLE STANDARDS. .....uttttiiieieiitetteeeeteeteeeeeeeeesisaeeseessaesaaeseesessatsaaeseessassssaseeeessisstesseessessssssseeessassrsssesesensreeees 184
TEST PROCEDURE ......uuuvtiiiiiiiiititeieeeeeeiitereeeeeeeetaeeeeeeeestaseeeeeseeaseseeeseesssreseeseesasaseeeeesettrsseeeeeessssseseseenseresesesenssreeens 184
TEST DATA ..ottt et e ettt e e e et a e e e e e e eta e e e e e e eeeatbaaaeeeeaassaaseesaessssaaeeeesaesaseaeaeeaasssssaeeeesnsssseeesesansseeens 185

FCC Part 22H, Part 24E, Part 27 Page 2 of 191




Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Applicant Quanzhou Tesunho Electronics Co., Ltd
Tested Model T™M991

Series Model TM993, TM995

Product Type Mobile PoC Radio

Power Supply DC 13.8V

RF Function WCDMA, LTE

WCDMA Band II: 1850-1910 MHz(TX), 1930-1990MHz(RX)
WCDMA Band V: 824-849 MHz(TX), 869-894 MHz(RX)
LTE Band 2: 1850-1910 MHz(TX), 1930-1990MHz(RX)

LTE Band 4: 1710-1755 MHz(TX), 2110-2155MHz(RX)

LTE Band 5: 824-849 MHz(TX), 869-894 MHz(RX)

LTE Band 12: 699-716 MHz(TX), 729-746 MHz(RX)

LTE Band 17: 704-716 MHz(TX), 734-746 MHz(RX)

Operating Band/Frequency

Power Class

WCDMA/LTE: Class 3

Modulation Type

WCDMA/LTE: QPSK,16QAM

Antenna Type

WCDMA/LTE: Monopole Antenna

WCDMA Band II: 0.0dBi
WCDMA Band V: 0.0dBi
LTE Band2: 0.0dBi

LTE Band4: 0.0dBi

LTE Band5: 0.0dBi

LTE Band12: 0.0dBi
LTE Band17: 0.0dBi

Maximum Antenna Gain

*All measurement and test data in this report was gathered from production sample serial number: 20191125050.
(Assigned by the BACL. The EUT supplied by the applicant was received on 2019-11-25)

Objective
This type approval report is prepared on behalf of Quanzhou Tesunho Electronics Co., Ltd in accordance

with Part 2, Part 22-Subpart H, Part 24-Subpart E and Part 27 of the Federal Communication
Commissions’ rules.

The objective is to determine the compliance of EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability, and band edge.

Related Submittal(s)/Grant(s)

No related submittal(s).
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2, Sub-Part J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D.
All radiated and conducted emissions measurements were performed at Bay Area Compliance

Laboratories Corp. (Kunshan). The radiated testing was performed at an antenna-to-EUT distance of 3
meters.

Measurement Uncertainty

Item Uncertainty
AC Power Lines Conducted Emissions 3.19dB
RF conducted test with spectrum 0.9dB
RF Output Power with Power meter 0.5dB
30MHz~1GHz 5.91dB
1GHz~6GHz 4.68dB
Radiated emission
6GHz~18GHz 4.92dB
18GHz~40GHz 5.21dB
Occupied Bandwidth 0.5kHz
Temperature 1.0°C
Humidity 6%

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider
the uncertainty.

Test Facility

The test site used by Bay Area Compliance Laboratories Corp. (Kunshan) to collect test data is located on
the No.248 Chenghu Road, Kunshan, Jiangsu province, China.

Bay Area Compliance Laboratories Corp. (Kunshan) Lab is accredited to ISO/IEC 17025 by A2LA (Lab
code: 4323.01) and the FCC designation No. CN1185 under the FCC KDB 974614 D01 and CAB
identifier CN0004 under the ISED requirement. The facility also complies with the radiated and AC line
conducted test site criteria set forth in ANSI C63.4-2014.
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Channel List
Mode Channel F?T\(/}lllle;cy
Low 9262 1852.4
WCDMA Band II Middle 9400 1880.0
High 9538 1907.6
Low 4132 826.4
WCDMA Band V Middle 4183 836.6
High 4233 846.6
Low 18607 1850.7
1.4M Middle 18900 1880.0
High 19193 1909.3
Low 18615 1851.5
M Middle 18900 1880.0
High 19185 1908.5
Low 18625 1852.5
5M Middle 18900 1880.0
High 19175 1907.5
LTE Band 2
Low 18650 1855.0
10M Middle 18900 1880.0
High 19150 1905.0
Low 18675 1857.5
15M Middle 18900 1880.0
High 19125 1902.5
Low 18700 1860.0
20M Middle 18900 1880.0
High 19100 1900.0
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

Mode Channel Fr(%(/}lgzl;cy

Low 19957 1710.7

1.4M Middle 20175 1732.5
High 20393 1754.3

Low 19965 1711.5

3iM Middle 20175 1732.5
High 20385 1753.5

Low 19975 1712.5

M Middle 20175 1732.5
LTE Band 4 High 20375 1752.5
Low 20000 1715.0

10M Middle 20175 1732.5
High 20350 1750.0

Low 20025 1717.5

15M Middle 20175 1732.5
High 20325 1747.5
Low 20050 1720.0

20M Middle 20175 1732.5
High 20300 1745.0

Low 20407 824.7

1.4M Middle 20525 836.5
High 20643 848.3

Low 20415 825.5

M Middle 20525 836.5
High 20635 847.5

LTE Band 5

Low 20425 826.5

M Middle 20525 836.5
High 20625 846.5

Low 20450 829.0

10M Middle 20525 836.5
High 20600 844.0

Low 23017 699.7

1.4M Middle 23095 707.5
High 23173 715.3

Low 23025 700.5

3M Middle 23095 707.5
High 23165 714.5

LTE Band 12

Low 23035 701.5

M Middle 23095 707.5
High 23155 713.5

Low 23060 704.0

10M Middle 23095 707.5
High 23130 711.0
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

Frequency
Mode Channel (MHz)
Low 23755 706.5
M Middle 23790 710.0
High 23825 713.5
LTE Band 17
Low 23780 709.0
10M Middle 23790 710.0
High 23800 711.0
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

Equipment Modifications

No modifications were made

to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
Rohde & Schwarz Universal Radio CMU200 100184
Communication Test
Rohde & Schwarz Wideband Radio CMW500 104478
Communication Tester
ZHAOXIN DC Power Supply RXN-605D DC002
Aihuaxin technology Antenna / /
External I/0 Cable
Cable Description Length (m) From Port To
Data Cable 1.5 EUT DC Source
Power Cable 1.0 DC Source AC Source

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

Block Diagram of Test Setup

For Radiated Emissions (Below 1GHz & Above 1GHz):

Turntable .
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1310 & §2.1091 Maximum Permissible Exposure (MPE) Compliant

32.1046; §§22279513 ((3{(?)?4.232 ©); RF Output Power Compliant
§2.1047 Modulation Characteristics Not Applicable

§ 22§921'71;0392; 4§22328,9§25§ 53 Occupied Bandwidth Compliant

§§22L02531 é §a§;2.§92177. 5(; ;); Spurious Emissions at Antenna Terminal Compliant

§ 2§42231 2(3)5(331;;§§§27195§7(S)(;h); Spurious Radiated Emissions Compliant

§24.23 § (2212)’95277(%’ () (h); Band Edge Compliant

3 2.1055; § 22.355; Frequency Stability Compliant

§ 24.235; §27.54;

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

TEST EQUIPMENT LIST
Manufacturer Description Model N?ﬁ;i;lr Cal};’;:‘:ion nggg;it:n
Radiated Emission Test (Chamber 1#)

Rohde & Schwarz EMI Test Receiver ESCI 100195 2019-11-30 | 2020-11-29
HP Signal Generator HP 8341B 2624A00116 | 2019-11-30 | 2020-11-29
Sunol Sciences Broadband Antenna JB3 A090413-1 2016-12-26 | 2019-12-25
Sunol Sciences Broadband Antenna JB3 A090314-2 2019-01-09 | 2022-01-08
Sonoma Instrunent Pre-amplifier 310N 171205 2019-08-14 | 2020-08-13

Rohde & Schwarz Auto Test Software EMC32 100361 / /
MICRO-COAX Coaxial Cable Cable-6 006 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-8 008 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-9 009 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-10 010 2019-08-15 | 2020-08-14
Rohde & Schwarz Colrﬁlgfiisj;tﬁdi{’est CMU200 110605 2019-11-30 | 2020-11-29
Rohde & Schwarz CO\IZ;?EE?;%O?%LZ wr | CMWS500 104478 2019-08-05 | 2020-08-04

Radiated Emission Test (Chamber 2#)

HP Signal Generator HP 8341B 2624A00116 | 2019-11-30 | 2020-11-29
Rohde & Schwarz EMI Test Receiver ESU40 100207 2019-05-30 | 2020-05-29
ETS-LINDGREN Horn Antenna 3115 9207-3900 2017-07-15 | 2020-07-14
ETS-LINDGREN Horn Antenna 3115 6229 2019-12-12 | 2020-12-11
ETS-LINDGREN Horn Antenna 3116 00084159 2019-12-12 | 2020-12-11
ETS-LINDGREN Horn Antenna 3116 2516 2019-12-12 | 2020-12-11
A.H.Systems, inc Amplifier 2641-1 491 2019-02-20 | 2020-02-19
SELECTOR Amplifier EM18G40G 060726 2019-03-22 | 2020-03-21

Rohde & Schwarz Auto Test Software EMC32 100361 / /
MICRO-COAX Coaxial Cable Cable-6 006 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-11 011 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-12 012 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-13 013 2019-08-15 | 2020-08-14
MICRO-COAX Coaxial Cable Cable-16 016 2019-08-15 | 2020-08-14
Rohde & Schwarz Coﬁgfﬁi&aﬁlﬁu CMU200 110605 2019-11-30 | 2020-11-29
Rohde & Schwarz Wideband Radio CMWS500 104478 | 2019-08-05 | 2020-08-04

Communication Tester

FCC Part 22H, Part 24E, Part 27

Page 11 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

.. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
RF Conducted Test
Rohde & Schwarz Signal Analyzer FSI1Q26 836131/009 2019-11-30 2020-11-29
Rohde & Schwarz Universal Radio CMU200 110605 2019-11-30 | 2020-11-29
Communication Test
Rohde & Schwarz Wideband Radio CMWS500 104478 2019-08-05 | 2020-08-04
Communication Tester
Mini-Ciruits Power Splitter ZFRSC-14-S+ SF019411452 2019-11-10 2020-11-09
Temperature &
BACL Humidity Chamber BTH-150 30023 2019-12-20 2020-12-19
Quanzhou Quanzhou .

Tesunho RF Cable Tesunho CO1 Co01 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Kunshan) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

FCC §1.1310 & §2.1091 - MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Applicable Standard

According to subpart subpart 1.1310 and 2.1091 systems operating under the provisions of this section
shall be operated in a manner that ensures the public is not exposed to RF energy level in excess of the
communication guidelines.

Limits for General Population/Uncontrolled Exposure

Frequency Range Electric Field Magnetic Field Power Density Averaging Time
(MHz) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/2) 30
30-300 27.5 0.073 0.2 30
300-1500 / /1500 30
1500-100,000 / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density

Calculated Formulary:

Predication of MPE limit at a given distance

S = PG/4nR? = power density (in appropriate units, e.g. mW/cm®);

P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain
factor, is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

Calculated Data (worst case):

] Target Output i
Frequency Antenna Gain S Evz.lluatlon Pow?r MPE Limit
Mode Range Distance Density (mW/cm?)
(MHz) (dBi) | (numeric) | (dBm) | (mW) (cm) (mW/cm?)

‘%ifdlvllﬁ 1850.0-1910.0 | 0.0 1.00 | 22.00 | 15849 20 0.0315 1.00
\K];EI%%A 824.0-849.0 | 0.0 100 | 23.00 | 19953 20 0.0397 0.55
(Bi?lfz) 1850.0-1910.0 | 0.0 100 | 2200 | 158.49 20 0.0315 1.00
(BFEEC? | 1710017550 | 0.0 100 | 2250 | 177.83 20 0.0354 1.00
(BFa ?1(?5) 824.0-849.0 | 0.0 100 | 23.00 | 19953 20 0.0397 0.55
(13531131 2 | 8907160 | 00 100 | 2350 | 223.87 20 0.0445 0.47
(13531131 | 70407160 | 00 100 | 2350 | 223.87 20 0.0445 0.47

Notel: The target output power was declared by the manufacturer.
Note2: Conclusion: The device meets MPE at distance 20cm.

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E, Part 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

FCC §2.1046; § 22.913 (a); § 24.232 (¢); §27.50 (¢) (d); - RF OUTPUT POWER

Applicable Standards

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts (38.45dBm).

According to FCC §2.1046 and §24.232 (c), mobile and portable stations are limited to 2 watts (33dBm)
EIRP and the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP..

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMU200 through sufficient attenuation.

CMU200
EUT Attenuator CMWS500

Radiated Output Power:
The measurements procedures specified in ANSI/TIA-603-D were applied.

a) Connect the equipment as illustrated. Mount the equipment with the manufacturer specified antenna in a
vertical orientation on a manufacturer specified mounting surface located on a non-conducting rotating
platform of a RF anechoic chamber (preferred) or a standard radiation site.

b) Key the transmitter, then rotate the EUT 3600 azimuthally and record spectrum analyzer power level
(LVL) measurements at angular increments that are sufficiently small to permit resolution of all peaks. If a
standard radiation test site is used, raise and lower the test antenna to obtain a maximum reading at each
angular increment. (Note: several batteries may be needed to offset the effect of battery voltage droop,
which should not exceed 5% of the manufactured specified battery voltage during transmission).
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

¢) Replace the transmitter under test with a vertically polarized half-wave dipole (or an antenna whose gain
is known relative to an ideal half-wave dipole). The center of the antenna should be at the same location as
the center of the antenna under test.

d) Connect the antenna to a signal generator with a known output power and record the path loss (in dB) as
LOSS. If a standard radiation test site is used,raise and lower the test antenna to obtain a maximum reading.
LOSS = Generator Output Power (dBm) — Analyzer reading (dBm)

e) Determine the effective radiated output power at each angular position from the readings in steps b) and
d) using the following equation:
ERP (dBm) =LVL (dBm) + LOSS (dB)

f) The maximum ERP is the maximum value determined in the preceding step.

(Note: Effective Isotropic Radiated Power (EIRP) can be computed using the following:
EIRP (dBm ) = ERP (dBm) + 2.15 (dB)

Test Data

Environmental Conditions

Temperature: 232 °C
Relative Humidity: 51%
ATM Pressure: 101.3 kPa

The testing was performed by Winnie Yang on 2019-12-24.

Conducted Power:

WCDMA Band V
Test 3GPP Average Output Power (dBm)
Mode Condition Test Mode Sub Low Middle High
Test Frequency Frequency Frequency

Rel 99 1 22.63 22.35 22.51
1 22.02 21.70 21.84
2 21.87 21.71 21.89

HSDPA
3 21.47 21.25 21.28
4 21.00 20.88 20.95

WCDMA

(Band V) Normal 1 21.62 21.28 21.38
2 21.38 21.17 21.40
HSUPA 3 21.29 21.11 21.34
4 20.89 20.73 20.99
5 20.37 20.42 20.48
HSPA+ 1 21.94 21.91 21.90
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

WCDMA Band IT
3GPP Average Output Power (dBm)
Mode Test Condition| Test Mode Sub Low Middle High
Test Frequency Frequency Frequency

Rel 99 1 21.68 21.86 21.52
1 21.25 21.21 20.86
2 20.94 21.09 21.01

HSDPA
3 20.89 20.76 20.37
4 20.45 20.28 19.85

WCDMA

(Band I) Normal 1 20.93 20.72 20.37
2 20.63 20.71 20.26
HSUPA 3 20.28 20.38 20.38
4 20.28 20.37 19.91
5 20.12 20.26 19.80
HSPA+ 1 21.14 21.39 20.99
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

Maximum Output Power:

LTE Band 2
Test Test Resource Block & Low Channel | Middle Channel | High Channel
Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 21.21 21.34 21.41
1#3 20.52 20.53 20.79
1#5 21.13 20.62 20.45
QPSK 3#0 20.63 21.05 20.68
3#1 21.11 20.65 21.30
3#3 20.77 20.90 21.48
6#0 20.27 21.26 20.45
1.4M
1#0 20.23 20.90 21.49
1#3 20.65 21.13 20.59
1#5 20.79 21.12 21.54
16-QAM 3#0 20.83 21.32 20.91
3#1 20.66 20.83 21.33
3#3 20.73 20.70 20.92
6#0 21.05 21.11 21.39
1#0 21.15 21.09 21.26
1#7 20.92 20.60 20.95
1#14 20.78 20.51 21.12
QPSK 8#0 20.18 20.45 20.37
8#4 21.10 20.67 20.64
8#7 20.35 20.12 20.40
M 15#0 20.49 20.77 21.20
1#0 20.21 20.52 20.59
1#7 20.95 20.98 20.28
1#14 20.37 20.29 20.97
16-QAM 8#0 20.42 20.35 21.11
8#4 20.44 20.99 20.78
8#7 20.60 20.21 20.92
15#0 20.70 20.45 20.56
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

Test Test Resource Block & Low Channel | Middle Channel | High Channel

Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 21.22 21.06 21.19

1#12 20.46 20.94 21.09

1#24 21.18 20.90 21.07

QPSK 12#0 21.22 20.20 20.57

12#6 20.54 20.99 20.74

12#11 20.91 20.29 20.99

sM 25#0 20.86 20.95 20.32
1#0 21.05 21.03 20.89

1#12 20.47 20.55 20.85

1#24 20.98 20.60 20.95

16-QAM 12#0 20.56 20.80 20.66

12#6 20.77 20.75 20.21

12#11 21.22 20.44 21.16

25#0 20.40 20.48 20.54

1#0 21.35 21.27 21.46

1#24 21.17 20.73 21.42

1#49 20.61 20.33 20.62

QPSK 25#0 20.62 20.72 21.22

25#12 20.45 20.71 20.94

25#24 21.12 20.85 20.86

10M 50#0 20.70 20.96 21.33
1#0 20.69 20.44 21.01

1#24 20.41 20.80 20.49

1#49 20.97 20.66 2091

16-QAM 25#0 21.27 20.67 21.28

25#12 21.20 20.97 21.22

25#24 20.84 21.17 20.86

50#0 21.14 20.33 20.95
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Report No.: RXM191125050-00A

Test Bandwidth | Test Modulation Rf;"ﬁ;“f)g::f" L"VZ d%'::;‘“e' ChanMn‘gld(l;Bm) H‘g'(‘ d(];'::)““el
140 21.17 21.24 21.08
1#37 20.27 20.95 20.93
1#74 20.76 20.56 20.57
QPSK 36#0 21.06 20.63 20.39
36#17 20.73 20.89 20.49
36#35 21.16 21.24 20.94
s 7540 21.05 21.07 20.28
140 20.26 21.24 20.42
1#37 20.93 20.97 21.02
1474 2021 21.13 20.20
16-QAM 36#0 20.46 21.22 21.02
36#17 21.13 21.16 21.01
36#35 21.08 20.64 20.25
7540 20.83 20.85 20.62
140 21.29 21.34 21.18
1#49 20.86 20.73 20.48
1#99 2031 20.35 20.39
QPSK 5040 20.72 20.72 20.96
50424 21.06 20.82 20.22
50#49 20.85 20.77 20.35
10040 20.42 20.53 20.39
20M
140 20.72 20.93 20.86
1#49 21.17 21.11 20.63
1499 20.34 20.86 20.85
16-QAM 50#0 2121 20.49 20.39
50424 21.17 20.79 21.14
50#49 20.61 21.29 21.14
100#0 21.03 20.49 20.84
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Report No.: RXM191125050-00A

LTE Band 4
Test Test Resource Block & Low Channel | Middle Channel | High Channel
Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 21.52 21.43 21.36
1#3 21.12 20.43 20.70
1#5 21.36 20.50 21.30
QPSK 3#0 21.36 20.86 21.29
3#1 20.77 20.84 21.35
3#3 21.10 20.67 20.78
L4M 6#0 21.07 20.72 20.89
1#0 20.66 20.87 20.76
1#3 21.17 20.73 21.08
1#5 21.32 21.22 20.97
16-QAM 3#0 21.22 21.07 20.55
3#1 21.50 21.31 20.88
3#3 20.58 20.44 21.05
6#0 21.41 20.55 20.81
1#0 21.14 21.07 21.18
1#7 20.31 20.10 20.27
1#14 20.46 20.78 20.59
QPSK &#0 20.84 20.70 20.85
8#4 20.89 21.02 20.63
8#7 20.21 20.46 20.39
15#0 20.36 21.05 20.90
M 1#0 21.08 20.56 20.24
1#7 20.63 21.05 20.47
1#14 21.11 20.42 21.10
16-QAM &#0 21.06 20.31 21.07
8#4 20.67 20.34 20.79
8#7 20.67 20.25 20.30
15#0 20.67 21.03 20.49
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Report No.: RXM191125050-00A

Test Test Resource Block & Low Channel | Middle Channel | High Channel
Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 21.85 21.76 21.51
1#12 21.50 21.46 20.81
1#24 20.98 20.91 21.49
QPSK 12#0 21.18 20.94 21.29
12#6 21.37 21.33 21.27
12#11 21.15 21.29 21.28
sM 25#0 21.66 20.81 21.51
1#0 21.27 21.71 20.75
1#12 21.05 20.91 21.38
1#24 21.48 20.92 20.68
16-QAM 12#0 21.20 21.74 21.46
12#6 21.62 21.38 20.76
12#11 21.55 21.42 21.01
25#0 21.09 21.42 20.97
1#0 21.96 21.68 21.38
1#24 21.45 21.55 20.86
1#49 21.72 21.02 20.86
QPSK 25#0 21.89 21.52 21.11
25#12 21.73 20.77 20.44
25#24 21.53 21.09 21.20
50#0 21.86 21.17 20.62
10M
1#0 21.44 21.05 21.23
1#24 21.12 21.01 20.79
1#49 21.28 21.57 21.28
16-QAM 25#0 21.04 21.42 21.10
25#12 21.91 20.74 21.26
25#24 21.50 21.05 20.95
50#0 21.71 21.44 21.05
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

Test Bandwidth | Test Modulation Rf;"ﬁ;“f)g::f" L"VZ d%'::;‘“e' ChanMn‘gld(l;Bm) H‘g'(‘ d(];'::)““el
140 21.74 22.06 22.13
1#37 21.33 21.51 21.48
1#74 21.35 21.65 21.36
QPSK 36#0 21.59 21.25 21.85
36#17 21.26 2131 21.53
36#35 21.39 21.68 21.28
7540 21.69 21.88 21.96
15M
140 21.11 21.37 21.90
1#37 20.82 2141 21.61
1474 21.24 22.00 22.11
16-QAM 36#0 21.73 21.22 22.11
36#17 21.14 21.41 21.88
36#35 21.64 21.35 21.13
7540 21.28 21.12 21.26
140 21.86 21.91 21.81
1#49 21.56 21.44 21.27
1#99 21.29 21.16 21.08
QPSK 5040 21.68 21.50 21.32
50424 21.78 21.76 20.99
50#49 21.04 21.64 21.23
10040 2121 21.50 20.96
20M
140 20.88 21.83 21.11
1#49 21.02 21.08 21.69
1499 21.38 21.40 21.19
16-QAM 50#0 21.38 21.43 21.71
50424 21.27 21.84 21.40
50#49 21.84 21.06 21.49
100#0 21.08 21.76 21.01
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Report No.: RXM191125050-00A

LTE Band 5
Test Test Resource Block & | Low Channel | Middle Channel | High Channel
Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 22.25 22.36 22.41
1#3 22.05 22.35 21.79
1#5 21.56 21.64 21.53
QPSK 3#0 21.41 22.11 21.92
3#1 21.89 22.21 22.40
3#3 22.09 22.05 22.20
6#0 21.29 21.64 21.93
1.4M
1#0 21.71 22.16 21.95
1#3 22.17 21.80 21.59
1#5 22.06 22.28 21.60
16-QAM 3#0 21.54 21.99 21.57
3#1 22.02 22.25 21.52
3#3 21.72 22.19 22.24
6#0 22.17 21.64 22.40
1#0 21.32 21.44 21.52
1#7 20.64 20.67 20.91
1#14 21.07 20.87 20.64
QPSK &#0 20.53 21.28 21.18
8#4 20.46 21.39 21.47
8#7 20.89 20.48 20.91
aM 15#0 21.16 20.99 20.89
1#0 21.20 20.63 21.25
1#7 21.18 21.43 21.46
1#14 21.16 21.04 21.23
16-QAM &#0 20.85 21.36 21.03
8#4 20.85 20.60 20.66
8#7 20.60 20.65 20.82
15#0 20.45 21.34 20.93
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Report No.: RXM191125050-00A

Test Test Resource Block & Low Channel | Middle Channel | High Channel
Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 22.15 21.98 21.67
1#12 21.98 21.33 21.28
1#24 21.20 21.48 21.01
QPSK 12#0 21.86 21.63 20.71
12#6 21.96 21.38 21.14
12#11 21.48 21.39 21.04
sM 25#0 21.47 21.16 20.76
1#0 21.28 21.23 21.61
1#12 21.21 21.49 21.64
1#24 21.49 21.31 20.72
16-QAM 12#0 21.54 21.09 20.84
12#6 21.72 21.56 20.95
12#11 21.47 21.37 21.12
25#0 21.36 21.53 20.76
1#0 22.43 22.23 22.16
1#24 22.31 21.47 21.19
1#49 21.97 21.47 21.82
QPSK 25#0 21.58 22.11 21.65
25#12 21.76 22.11 21.97
25#24 21.90 21.98 22.14
50#0 21.87 21.35 22.01
10M
1#0 22.08 21.33 21.33
1#24 22.34 21.34 21.38
1#49 21.58 21.47 21.94
16-QAM 25#0 22.33 21.68 21.76
25#12 21.62 22.10 21.44
25#24 21.79 21.35 21.62
50#0 21.43 22.14 21.74
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Report No.: RXM191125050-00A

LTE Band 12
Test Test Resource Block & Low Channel | Middle Channel | High Channel

Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 2341 23.36 23.19

1#3 23.18 22.98 22.94

1#5 23.14 23.01 2291

QPSK 3#0 22.92 22.96 22.89

3#1 23.17 23.18 22.96

3#3 23.09 23.25 22.95

L4M 6#0 22.81 22.98 22.67
1#0 22.47 22.68 22.32

1#3 22.08 22.28 22.11

1#5 22.23 22.37 22.02

16-QAM 3#0 22.23 22.29 22.01

3#1 22.34 22.48 22.09

3#3 22.28 22.56 21.92

6#0 22.05 22.36 21.71

1#0 23.16 23.27 22.96

1#7 22.92 2291 22.74

1#14 22.89 22.99 22.75

QPSK &#0 22.88 22.81 22.57

8#4 22.89 22.91 22.66

8#7 23.00 23.15 22.60

15#0 22.80 22.89 22.38

M 1#0 22.48 22.60 22.03
1#7 22.11 22.33 21.66

1#14 22.16 22.37 21.64

16-QAM &#0 22.16 22.37 21.68

8#4 22.16 22.30 21.71

8#7 22.33 22.49 21.70

15#0 22.01 22.29 21.31
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

Test Test Resource Block & Low Channel | Middle Channel | High Channel

Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 22.76 23.11 23.02

1#12 22.38 22.73 22.73

1#24 22.37 22.88 22.79

QPSK 12#0 22.51 22.75 22.79

12#6 22.53 22.94 22.78

12#11 22.50 22.74 22.64

sM 25#0 22.18 22.38 22.41
1#0 22.35 22.93 22.56

1#12 22.01 22.73 22.25

1#24 22.03 22.58 22.22

16-QAM 12#0 21.95 22.59 22.16

12#6 22.07 22.57 22.22

12#11 21.97 22.56 22.35

25#0 21.76 22.20 21.97

1#0 23.03 23.15 23.36

1#24 22.67 22.79 23.09

1#49 22.69 22.75 23.07

QPSK 25#0 22.53 22.67 23.01

25#12 22.72 23.01 23.22

25#24 22.67 22.85 23.08

10M 50#0 22.35 22.50 22.87
1#0 22.59 22.76 22.90

1#24 22.19 22.51 22.67

1#49 22.21 22.36 22.58

16-QAM 25#0 22.13 22.49 22.42

25#12 22.37 22.52 22.61

25#24 22.30 22.51 22.58

50#0 21.97 22.15 22.19
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Report No.: RXM191125050-00A

LTE Band 17
Test Test Resource Block & Low Channel | Middle Channel | High Channel
Bandwidth Modulation RB offset (dBm) (dBm) (dBm)
1#0 2241 22.62 23.14
1#12 22.04 22.23 22.86
1#24 22.16 22.26 22.89
QPSK 12#0 22.04 22.19 22.86
12#6 22.25 22.40 22.77
12#11 22.29 22.29 23.04
sM 25#0 22.08 21.99 22.79
1#0 22.35 22.93 22.56
1#12 22.13 22.71 22.23
1#24 21.96 22.65 22.21
16-QAM 12#0 21.97 22.43 22.28
12#6 22.11 22.80 22.38
12#11 22.13 22.80 22.24
25#0 21.86 22.49 21.97
1#0 22.26 22.13 21.95
1#24 22.01 21.87 21.65
1#49 21.91 21.88 21.65
QPSK 25#0 21.99 21.66 21.67
25#12 22.10 22.00 21.69
25#24 22.07 21.97 21.67
50#0 21.72 21.77 21.40
10M
1#0 22.59 22.76 22.90
1#24 22.32 22.53 22.68
1#49 22.28 22.47 22.60
16-QAM 25#0 22.34 22.43 22.56
25#12 22.26 22.44 22.80
25#24 22.46 22.50 22.79
50#0 22.08 22.21 22.52
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Peak-to-average ratio (PAR):

WCDMA Band V:
Mode Channel PAR (dB) Limit (dB)
Low 3.31 <13
WCDMA (Rel 99) Middle 3.40 <13
High 3.35 <13
Low 2.73 <13
WCDMA (HSDPA) Middle 2.76 <13
High 2.70 <13
Low 2.83 <13
WCDMA (HSUPA) Middle 2.73 <13
High 2.83 <13
Low 2.59 <13
WCDMA (HSPA+) Middle 2.51 <13
High 2.61 <13
WCDMA Band IT
Mode Channel PAR (dB) Limit (dB)
Low 2.72 <13
WCDMA (Rel 99) Middle 2.75 <13
High 2.84 <13
Low 2.57 <13
WCDMA (HSDPA) Middle 2.51 <13
High 2.51 <13
Low 2.61 <13
WCDMA (HSUPA) Middle 2.54 <13
High 2.46 <13
Low 2.52 <13
WCDMA (HSPA+) Middle 2.44 <13
High 2.52 <13
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Report No.: RXM191125050-00A

LTE Band 2
Low Middle High R
Test Modulation Ban];iesg dth Channel Channel Channel I(‘:;g;t
W (dB) (dB) (dB)
1 RB 3.57 3.73 3.62 13
QPSK 20M
100 RB 5.60 5.77 5.64 13
1 RB 4.43 4.61 4.53 13
16-QAM 20M
100 RB 6.46 6.58 6.59 13
LTE Band 4
Test Low Middle High
Test Modulation Ban d(:i dth Channel Channel Channel Limit(dB)
(dB) (dB) (dB)
1RB 3.52 3.63 3.41 13
QPSK 20M
100 RB 5.58 5.61 5.41 13
1 RB 4.27 4.51 4.37 13
16-QAM 20M
100 RB 6.29 6.51 6.30 13
LTE Band 5
Test Low Middle High
Test Modulation Bandwidth Channel Channel Channel Limit(dB)
(dB) (dB) (dB)
1 RB 3.37 3.64 3.62 13
QPSK 10M
50 RB 5.35 5.71 5.58 13
1 RB 4.61 4.73 4.66 13
16-QAM 10M
50RB 6.53 6.71 6.60 13
LTE Band 12
Test Low Middle High
Test Modulation Bandwidth Channel Channel Channel Limit(dB)
(dB) (dB) (dB)
1RB 3.34 3.67 3.62 13
QPSK 10M
50 RB 5.38 5.62 5.54 13
1 RB 4.41 4.73 4.62 13
16-QAM 10M
50 RB 6.47 6.72 6.67 13
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LTE Band 17
Test Low Middle High
Test Modulation Bandwidth Channel Channel Channel Limit(dB)
(dB) (dB) (dB)
1 RB 3.32 3.51 3.54 13
QPSK 10M
50RB 5.42 5.45 5.61 13
1 RB 4.26 4.71 4.57 13
16-QAM 10M
50 RB 6.28 6.80 6.50 13
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ERP &EIRP
WCDMA Mode
Substituted Method
Receiver Absolute .
r(?\(,}lll_le;cy (I;_(I)/l:,l; Reading | Submitted Cable Antenna Level (I(Jll];nl:lt) (le‘gg)l 4
(dBpV) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)
WCDMA Band V, Middle Channel
836.60 H 88.68 23.22 0.63 -1.14 21.45 38.45 17.00
836.60 A" 91.27 22.35 0.63 -1.14 20.58 38.45 17.87
WCDMA Band II, Middle Channel
1880.00 H 88.92 15.88 0.85 8.81 23.84 33.00 9.16
1880.00 VvV 86.12 13.30 0.85 8.81 21.26 33.00 11.74
Note:

All above data were tested with no amplifier
Absolute Level = Submitted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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Report No.: RXM191125050-00A

LTE Band 2
Recei Substituted Method Absolut
iver - .
Fr&(}[lll_lezl;cy (1;_(1)}27; R:::::iiv:g Submitted Cable Antenna Lse(:f:l ‘ (I;lll;nl:lt) M(?llisg)l n
(dBpv) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)

QPSK 1.4M BW Middle Channel
1880.00 H 90.91 17.87 0.85 8.81 25.83 33.00 7.17
1880.00 \Y% 88.02 15.20 0.85 8.81 23.16 33.00 9.84

16-QAM 1.4M BW Middle Channel
1880.00 H 90.75 17.71 0.85 8.81 25.67 33.00 7.33
1880.00 v 87.89 15.07 0.85 8.81 23.03 33.00 9.97
QPSK 3M BW Middle Channel

1880.00 H 90.78 17.74 0.85 8.81 25.70 33.00 7.30
1880.00 \Y% 87.92 15.10 0.85 8.81 23.06 33.00 9.94

16-QAM 3M BW Middle Channel
1880.00 H 90.62 17.58 0.85 8.81 25.54 33.00 7.46
1880.00 v 87.61 14.79 0.85 8.81 22.75 33.00 10.25

QPSK 5M BW Middle Channel

1880.00 H 90.71 17.67 0.85 8.81 25.63 33.00 7.37
1880.00 \Y% 87.58 14.76 0.85 8.81 22.72 33.00 10.28

16-QAM 5M BW Middle Channel
1880.00 H 90.53 17.49 0.85 8.81 25.45 33.00 7.55
1880.00 v 87.43 14.61 0.85 8.81 22.57 33.00 10.43
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

Rece Substituted Method Absolut
iver - ]
Fr(;(,}lll_le;cy (I;_(I)/l:,; RZ:lfiiV:g Submitted Cable Antenna Lse(:':l ’ (I(Jlllgnl:lt) D/I(?llisg)l "
(dBpV) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)
QPSK 10M BW Middle Channel
1880.00 H 90.58 17.54 0.85 8.81 25.50 33.00 7.50
1880.00 v 87.39 14.57 0.85 8.81 22.53 33.00 10.47
16-QAM 10M BW Middle Channel
1880.00 H 90.41 17.37 0.85 8.81 25.33 33.00 7.67
1880.00 v 87.29 14.47 0.85 8.81 22.43 33.00 10.57
QPSK 15M BW Middle Channel
1880.00 H 90.36 17.32 0.85 8.81 25.28 33.00 7.72
1880.00 v 87.12 14.30 0.85 8.81 22.26 33.00 10.74
16-QAM 15M BW Middle Channel
1880.00 H 90.27 17.23 0.85 8.81 25.19 33.00 7.81
1880.00 v 87.06 14.24 0.85 8.81 22.20 33.00 10.80
QPSK 20M BW Middle Channel
1880.00 H 90.17 17.13 0.85 8.81 25.09 33.00 7.91
1880.00 v 86.92 14.10 0.85 8.81 22.06 33.00 10.94
16-QAM 20M BW Middle Channel
1880.00 H 90.03 16.99 0.85 8.81 24.95 33.00 8.05
1880.00 v 86.89 14.07 0.85 8.81 22.03 33.00 10.97
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

LTE Band 4
Recei Substituted Method Absolut
iver - .
Fr&(}[lll_lezl;cy (1;_(1)}27; R:::::iiv:g Submitted Cable Antenna Lse(:f:l ‘ (I;lll;nl:lt) M(?llisg)l n
(dBpv) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)

QPSK 1.4M BW Middle Channel
1732.50 H 89.93 15.87 0.84 8.57 23.60 30.00 6.40
1732.50 \Y% 87.01 13.37 0.84 8.57 21.10 30.00 8.90

16-QAM 1.4M BW Middle Channel
1732.50 H 89.73 15.67 0.84 8.57 23.40 30.00 6.60
1732.50 v 86.87 13.23 0.84 8.57 20.96 30.00 9.04
QPSK 3M BW Middle Channel

1732.50 H 89.64 15.58 0.84 8.57 23.31 30.00 6.69
1732.50 \Y% 86.89 13.25 0.84 8.57 20.98 30.00 9.02

16-QAM 3M BW Middle Channel
1732.50 H 89.61 15.55 0.84 8.57 23.28 30.00 6.72
1732.50 v 86.70 13.06 0.84 8.57 20.79 30.00 9.21

QPSK 5M BW Middle Channel

1732.50 H 89.51 15.45 0.84 8.57 23.18 30.00 6.82
1732.50 \Y% 86.59 12.95 0.84 8.57 20.68 30.00 9.32

16-QAM 5M BW Middle Channel
1732.50 H 89.49 15.43 0.84 8.57 23.16 30.00 6.84
1732.50 v 86.58 12.94 0.84 8.57 20.67 30.00 9.33
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

Rece Substituted Method Absolut
iver - ]
Fr(;(,}lll_le;cy (I;_(I)/l:,; RZ:lfiiV:g Submitted Cable Antenna Lse(:':l ’ (I(Jlllgnl:lt) D/I(?llisg)l "
(dBpV) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)
QPSK 10M BW Middle Channel
1732.50 H 89.43 15.37 0.84 8.57 23.10 30.00 6.90
1732.50 v 86.42 12.78 0.84 8.57 20.51 30.00 9.49
16-QAM 10M BW Middle Channel
1732.50 H 89.36 15.30 0.84 8.57 23.03 30.00 6.97
1732.50 v 86.44 12.80 0.84 8.57 20.53 30.00 9.47
QPSK 15M BW Middle Channel
1732.50 H 89.33 15.27 0.84 8.57 23.00 30.00 7.00
1732.50 v 86.31 12.67 0.84 8.57 20.40 30.00 9.60
16-QAM 15M BW Middle Channel
1732.50 H 89.17 15.11 0.84 8.57 22.84 30.00 7.16
1732.50 v 86.27 12.63 0.84 8.57 20.36 30.00 9.64
QPSK 20M BW Middle Channel
1732.50 H 89.18 15.12 0.84 8.57 22.85 30.00 7.15
1732.50 v 86.14 12.50 0.84 8.57 20.23 30.00 9.77
16-QAM 20M BW Middle Channel
1732.50 H 89.03 14.97 0.84 8.57 22.70 30.00 7.30
1732.50 v 86.07 12.43 0.84 8.57 20.16 30.00 9.84
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 5
Recei Substituted Method Absolut
iver - .
Fr&(}[lll_lezl;cy (1;_(1)}27; R:::::iiv:g Submitted Cable Antenna Lse(:f:l ‘ (I;lll;nl:lt) M(?llisg)l n
(dBpv) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)
QPSK 1.4M BW Middle Channel
836.50 H 88.87 23.40 0.63 -1.14 21.63 38.45 16.82
836.50 \Y% 91.75 22.83 0.63 -1.14 21.06 38.45 17.39
16-QAM 1.4M BW Middle Channel
836.50 H 88.76 23.29 0.63 -1.14 21.52 38.45 16.93
836.50 v 91.66 22.74 0.63 -1.14 20.97 38.45 17.48
QPSK 3M BW Middle Channel
836.50 H 88.63 23.16 0.63 -1.14 21.39 38.45 17.06
836.50 \Y% 91.53 22.61 0.63 -1.14 20.84 38.45 17.61
16-QAM 3M BW Middle Channel
836.50 H 88.64 23.17 0.63 -1.14 21.40 38.45 17.05
836.50 v 91.39 22.47 0.63 -1.14 20.70 38.45 17.75
QPSK 5M BW Middle Channel
836.50 H 88.52 23.05 0.63 -1.14 21.28 38.45 17.17
836.50 \Y% 91.22 22.30 0.63 -1.14 20.53 38.45 17.92
16-QAM 5M BW Middle Channel
836.50 H 88.53 23.06 0.63 -1.14 21.29 38.45 17.16
836.50 v 91.09 22.17 0.63 -1.14 20.40 38.45 18.05
QPSK 10M BW Middle Channel
836.50 H 88.37 22.90 0.63 -1.14 21.13 38.45 17.32
836.50 \Y% 90.96 22.04 0.63 -1.14 20.27 38.45 18.18
16-QAM 10M BW Middle Channel
836.50 H 88.25 22.78 0.63 -1.14 21.01 38.45 17.32
836.50 v 90.83 21.91 0.63 -1.14 20.14 38.45 18.18
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

LTE Band 12
Recei Substituted Method Absolut
iver - .
Fr&(}[lll_lezl;cy (1;_(1)}27; R:::::iiv:g Submitted Cable Antenna Lse(:f:l ‘ (I;lll;nl:lt) M(?llisg)l n
(dBpv) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)
QPSK 1.4M BW Middle Channel
707.50 H 90.11 25.98 0.62 -1.71 23.65 34.77 11.12
707.50 \Y% 87.07 24.33 0.62 -1.71 22.00 34.77 12.77
16-QAM 1.4M BW Middle Channel
707.50 H 90.02 25.89 0.62 -1.71 23.56 34.77 11.21
707.50 v 86.96 24.22 0.62 -1.71 21.89 34.77 12.88
QPSK 3M BW Middle Channel
707.50 H 89.93 25.80 0.62 -1.71 23.47 34.77 11.30
707.50 \Y% 86.83 24.09 0.62 -1.71 21.76 34.77 13.01
16-QAM 3M BW Middle Channel
707.50 H 89.82 25.69 0.62 -1.71 23.36 34.77 11.41
707.50 v 86.72 23.98 0.62 -1.71 21.65 34.77 13.12
QPSK 5M BW Middle Channel
707.50 H 89.78 25.65 0.62 -1.71 23.32 34.77 11.45
707.50 \Y% 86.73 23.99 0.62 -1.71 21.66 34.77 13.11
16-QAM 5M BW Middle Channel
707.50 H 89.71 25.58 0.62 -1.71 23.25 34.77 11.52
707.50 v 86.54 23.80 0.62 -1.71 21.47 34.77 13.30
QPSK 10M BW Middle Channel
707.50 H 89.63 25.50 0.62 -1.71 23.17 34.77 11.60
707.50 \Y% 86.59 23.85 0.62 -1.71 21.52 34.77 13.25
16-QAM 10M BW Middle Channel
707.50 H 89.62 25.49 0.62 -1.71 23.16 34.77 11.61
707.50 v 86.37 23.63 0.62 -1.71 21.30 34.77 13.47
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

LTE Band 17
Recei Substituted Method Absolut
iver - .
Fr&l[lll_lezl;cy (1;_(1);;; Ri::::iiv:g Submitted Cable Antenna Lse(:f:l ‘ (I;lll;nl:lt) M(?llisg)l n
(dBnv) Level loss Gain (dBm)
(dBm) (dB) (dBd/dBi)
QPSK 5M BW Middle Channel
710.00 H 89.72 25.55 0.62 -1.7 23.23 34.77 11.54
710.00 \Y% 86.64 24.03 0.62 -1.7 21.71 34.77 13.06
16-QAM 5M BW Middle Channel
710.00 H 89.63 25.46 0.62 -1.7 23.14 34.77 11.63
710.00 v 86.51 23.90 0.62 -1.7 21.58 34.77 13.19
QPSK 10M BW Middle Channel
710.00 H 89.6 25.43 0.62 -1.7 23.11 34.77 11.66
710.00 \Y% 86.33 23.72 0.62 -1.7 21.40 34.77 13.37
16-QAM 10M BW Middle Channel
710.00 H 89.48 25.31 0.62 -1.7 22.99 34.77 11.78
710.00 v 86.15 23.54 0.62 -1.7 21.22 34.77 13.55
Note:

All above data were tested with no amplifier
Absolute Level = Submitted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

FCC §2.1049, §22.917, §22.905 & §24.238; §27.53- OCCUPIED BANDWIDTH

Applicable Standards

FCC 47 §2.1049, §22.917, §22.905 & §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at100 kHz (WCDMA), 20kHz for LTE 1.4
MHz , 100 kHz for LTE & 3 MHz 5 MHz &10 MHz, 200 kHz for LTE 15 MHz &20 MHz, and the 26 dB

& 99% bandwidth was recorded.

EUT

Test Data

Environmental Conditions

Splitter

Signal Analyzer

CMU200/
CMW500

Temperature: 23.5~249 C
Relative Humidity: 50~53 %
ATM Pressure: 101.6~103.7 kPa

The testing was performed by Winnie Yang from 2019-12-11 to 2019-12-18.

EUT operation mode: Transmitting

Test Result: Compliant.

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

WCDMA Band V
Frequenc 26 dB Emission 99% Occupied
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
WCDMA (Rel 99) 836.6 4.709 4.148
WCDMA (HSDPA) 836.6 4.729 4.148
WCDMA (HSUPA) 836.6 4.729 4.128
WCDMA (HSPA+) 836.6 4.729 4.148
WCDMA Band 11
Frequenc 26 dB Emission 99% Occupied
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
WCDMA (Rel 99) 1880 4.729 4.128
WCDMA (HSDPA) 1880 4.729 4.148
WCDMA (HSUPA) 1880 4.729 4.148
WCDMA (HSPA+) 1880 4709 4.148

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

WCDMA Band V

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (Rel 99) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -1.96 dB VBW 300 kHz
30 dBm 4.70941884 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vi1 _d.04 dm o
834.26533066 MHz
20l—D1 15 dBm "
Lo I[[T1] -1.96 dB
/""’w 4.70941884 MHz
T 2
10| Y (o)=3 4.14829659 MHZ
Verlliri) 10.09 dBi
834.54589178 MHz
9] TF {TT] TJ.03 dBn|
IMAX > |-5.85 dem 848.69418838 MHz| "
=10
~20 TN /Aj M\\ M
MJ‘\/‘ A Wy W\w
=30
—40|
=50
-60|
=70l

Center 836.6 MHz

Date:

13.DEC.2019

15:20:16

1 MHz/

Span 10 MHz

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (HSDPA) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref vl -0.43 dB VBW 300 kHz
30 dBm 4.72945892 MHz SWT 5 ms Unit dBm
T 5 a5 preser v
se 1] 1T1) -9.74 den|
834.24529058 MHz =
o MMMM&\I‘\[TN —gT73 B
Tt/A/\N/ 5 4.72945892 MHz
10| ¥ oP 4.14829659 MHz
vrilir) 10.22 dBnj
844.54589178 MHz|
9 TP {T1] 10.42 dBn|
o s s df i \1 838.69418838 muz| ™
i | T
-20 o /rJ \/\\A Ay

Ty

-60|

Center 836.6 MHz

Date: 13.DEC.2019 15:22:31

1 MHz/

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (HSUPA) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.50 dB VBW 300 kHz
30 dBm 4.72945892 MHz SWT 5 ms Unit dBm
30
5 dB pffset V1|71 _d.65 dB
844.24529058 MHz
D1 Ql25 d4dr
20 W VTN W) T TT1] 50 dB
[J"‘N b 4.72945892 MHz
T
10 v op 4.12825651 MHz
vri\rT1) 1¢.12 dBn
844.54589178 MHz|
0 i T \Tl] T1.15 dBn|
» i
1MAX 575 de 6741 Q MH
o | t
_20| A S /\J \/\v e A
MJVV T i M
—30|
—40|
=50
—60|
-70l
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 13.DEC.2019 15:24:43

iMAa

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (HSPA+) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.01 dB VBW 300 kHz
30 dBm 4.72945892 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vi|rr1g -6.24 dBn
834.24529058 MHz
201 20 Bm
LYY W T[TTI] 0T dB
/V‘W'” 4.72945892 Mz
T 2
10| Y oP! 4.14829659 MHZ|
Verllir1g 10.43 dBi
834.54589178 MHz
0] i T \Tl] 10.50 dB
\L
| 2% 02 5.7 agh 38.6941 MH
| t
_20 A /\J \/\1 My
ofay v A

-60|

Center 836.6 MHz

Date: 13.DEC.2019 15:29:07

1 MHz/

Span 10 MHz

iMA
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

WCDMA Band 11

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (Rel 99) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -1.00 dB VBW 300 kHz
30 dBm 4.72945892 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yifrr1) -§.14 dBmD
1.87764529 GHz
20=1r—357% /\J\W\NM AL [TL] =1.00 dB
4.72945892 MHz
T T2
10 v oP 4.12825651 MHz
Verl\(T1] 10.18 dBi
1.87794589 GHz
0 i T \1Tl] 10.46 dB
1MAX 1MA
R 1.88207415 GHz
iy /\/ *\/\
=20 A
I i o NN
-30]
-40|
=50
-60|
=70l
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 11.DEC.2019 18:34:40

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (HSDPA) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.05 dB VBW 300 kHz
30 dBm 4.72945892 MHz SWT 5 ms Unit dBm
30,
5 dB pffset vl T _4.16 dB
1.87764529 GHz
20=p1—*% 2B M\/\.«/W AL|[TIT .05 dB
4.72945892 MHz|
T r2
10] v op 4.14829659 MHZ
Vrl\[T1] 10.00 dBi
1.87794589 GHz
9] TF {TT] T i |
1MAX I8 1iMA
b2 |6, 45 dsm 1.88209419 GHz
o /\J \I’\
_Mw*v/"""""\,«w W
-30
-40
-50
-60
-70l

Center 1.88 GHz

Date: 11.DEC.2019 18:40:23

1 MHz/

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (HSUPA) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref vl 1.09 dB VBW 300 kHz
30 dBm 4.72945892 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g _1.37 aB
1.87764529 GHz
20FprTo sz aBm o al[(T1] 1-05 a8
/"NN v NM""‘-A\ 4.72945892 MHz
10 k. op¥2 4.14829659 MHz
v\ (T1] .63 dBmy
1.87792585 GHz
0 TP (TT] 793 dEn|
e e dbm # & 1.88207415 GHz
=10
/! "

Ly VAR

-60|

Center 1.88 GHz

1 MHz/

Date:

11.DEC.2019

18:42:00

iMAa

Span 10 MHz

99% Occupied & 26 dB Emissions Bandwidth for WCDMA (HSPA+) Mode

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref vl -1.62 dB VBW 300 kHz
30 dBm 4.70941884 MHz SWT 5 ms Unit dBm
T 5 preoer v
se 1frT1] -5.97 dBrj
1.87766533 GHz =
205t MM AL TTIT =1 aB
/\WN “M’\\;\ 4.70941/884 MHz
10 g onty 4.14829659 MHz
Vrlyir1] .62 dB
1.87794589 GHz
9] TP \T1] 75 dB
e ¥ \1 1.88209419 cuz| "™

D2 |-6.62 d

/

-60|

Center 1.88 GHz

Date: 11.DEC.2019 18:43:34

1 MHz/

Span 10 MHz
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 2:
26 dB 99% Occupied
Test Modulation Test Bandwidth Test Channel Bandwidth Bandwidth

MHz MHz

1.4M 1.287 1.094

3M 3.138 2.766

SM . 5.090 4.549

QPSK 10M Middle 9.820 8.978

15M 14.729 13.467

20M 19.238 17.956

1.4M 1.305 1.100

3M 3.126 2.766

M 5.090 4.549

16-QAM Middle

10M 9.860 8.978

15M 14.729 13.527
20M 19.238 17.960
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -0.31 dB VBW 50 kHz
30 dBm 1.28657315 MHz SWT 19 ms Unit dBm
30
5 dB pffset Vi|rr1g -11.54 dsmm
1.87936573 GHz
20 Al[[TI] =0.3T dB
|-D1 14.|5 dBm 1 65 15 MH
M/\VJLMIUW%
10 W 1.09418838 MHz
V¥l 171 7.92 dB
1.87945591 GHz
0] 1\ [T1] 7 dB
R 1.88059010 Guz| "™
_ bl 1
0 D2 |-11.5 d //V ‘\
-20 JJ/V k\\h
30 »/"/[\ " AVV"\,
-40|
=50
-60|
-70l

Center 1.88 GHz

Date:

16.DEC.2019

19:03:53

300 kHz/

Span 3 MHz

QPSK (3 MH2z) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref Lvl -0.39 dB VBW 300 kHz
30 dBm 3.13827655 MHz SWT 5 ms Unit dBm
30

5 dB pffset vl T _4.39 dm
1.87843086 GHz =

“ D1 17.32 dBm AT[[TI] —(.39 dB

N R ﬁwwww 2 3.13827655 MHz

10l 3 OPE'\% 2.76553106 MHzZ|

vr 1] 52 dBnj

1.87861122 GHz

0 T |
1MAX 1 GHz 1MA

T T7.36
. |1.88137675

“10 D2 |-8.68 dBm
20| / \

it Wekepatt

-60|

Center 1.88 GHz

Date: 16.DEC.2019 18:54:55

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.43 dB VBW 300 kHz
30 dBm 5.09018036 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -1Q.83 dBmD
1.87746493 GHz|
29 Al[(TI] 13 dB
|-p1 1619 aB
T 5.09018036 Miz
fMJWj\NNINW\APW\Mthdhﬂukwﬁﬂmb¥$
19 opy 4.54909820 MHz
vr T1] 11.87 dBn
1.87774549 GHz
0 TP TTT] TU- 10 dBR|
R 1.88229459 cuz| "™
~10| D2 |- 1 dem
29 / \\'u
59 PV M A s
(WA W
—40|
=50
-60|
—70|

Center 1.88 GHz

Date: 16.DEC.2019 19:10:09

1 MHz/

Span 10 MHz

QPSK (10MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -0.55 dB VBW 300 kHz
30 dBm 9.81963928 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g _14.64 dB
1.87509018 GHz
20| al[TTI] ~¢.55 dB
IR S 9.81963928 MHz|
19 - TI T N MAAAA RS APy 8.97795591 MHz
VTl [T1) §.74 dBm
1.87553106 GHz
0 TP (TT] 76 dEn|
nx 1.88450902 GHz| ™
-10 : T
D2 |-13.09 KB ? \
20 / \
-30 M/’“ “A/ LA#WM
-40
-50
-60
-70|

Center 1.88 GHz

Date: 16.DEC.2019 19:21:38

2 MHz/

Span 20 MHz

FCC Part 22H, Part 24E, Part 27

Page 48 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (15 MH2z) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl 0.53 dB VBW 500 kHz
30 dBm 14.72945892 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -11.42 dBmD
1.87263527 GHz
29 Al[(TI] 53 dB
|-D1 15./04 d 4 4
TYLJWMWW&Q
10 OPH 13.46693387 MHg]
vr T1] 10.71 dBrn
1.87329659 GHz
0 TFTT] B9 B
R 1.88676353 cuz| "™
-10 DZ [-10.96 w/' ;\

Mo,

Aadi oWy

-60|

Center 1.88 GHz

Date: 16.DEC.2019 19:33:00

3 MHz/

Span 30 MHz

QPSK (20 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl 1.45 dB VEBW 500 kHz
30 dBm 19.23847695 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g _14.11 aB
1.87034068 GHz
20| al[TTI] 1.45 dB
b1 1402 amm - 19.23847695 MHz]
FYRPTY W W 2
10 P 17.95591182 MHz|
VTl [T1] 1d.67 dBnj
1.87106212 GHz
0 TP (TT] 783 dEn|
nx 1.88901)804 GHz| ™
=10}
D2 [-11.98 JBmT K
B /\N/ \A,
_ WA
30| W"WV
-40
-50
-60
-70|

Center 1.88 GHz

Date: 16.DEC.2019 19:41:41

4 MHz/

Span 40 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -0.35 dB VBW 50 kHz
30 dBm 1.30460922 MHz SWT 19 ms Unit dBm
30
5 dB pffset Vifrr1) -12.06 dBnj
1.87934168 GHz
29 Al[(TI] =0.35 dB
D1 1397 dBm 1.30460922 MHz
1 lHWWWWMMM‘\@H 1.10020040 MHz
v [T1] .33 dBn
1.87944990 GHz
9 1\ TTT] 37 dBn|
R ]/ 1.88055010 GHz
~10| 1
D2 [-12.03 pBm—Y¥ Y
—20| JM// L\,\
730MWJ\’M . VAV\)'\/W/\W
—40|
=50
-60|
70|
Center 1.88 GHz 300 kHz/ Span 3 MHz
Date: 16.DEC.2019 18:26:20

iMA

16-QAM (3 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.18 dB VBW 300 kHz
30 dBm 3.12625251 MHz SWT 5 ms Unit dBm
30
5 dB pffset vl e _d.77 aB
1.87843086 GHz
“ D1 17.29 dB AL[[TT] 18 dB
fw"v’"“" AR SRR ’\?2 3.12629251 MHz
T,
19 opt 2.76553106 MHz
VTl 1) 10.14 dBnj
1.878611122 GHz
0 TF 1] T7.24 dBn|
nx 1.88137675 GHz
o p2 |-8.71 dpmY L
20 // \\‘
mww Wy
-40
-50
-60
-70l
Center 1.88 GHz 600 kHz/ Span 6 MHz
pate: 16.DEC.2019 19:06:28

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref vl 0.08 dB VBW 300 kHz
30 dBm 5.09018036 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -1Q0.49 dBmD
1.87746493 GHz|
29 Al[(TI] 08 dB
I R J{\WW\WM 509018036 MAz
T "‘gz
19 ops 4.54909820 MHz
vr T1] 14.15 dBnj
/ 1.87772545 GHz
0 T 79 dER|
R 1.88227455 cuz| "™

.
l

M

-60|

Center 1.88 GHz

1 MHz/

Date:

16.DEC.2019

19:13:04

Span 10 MHz

16-QAM (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref vl -0.19 dB VBW 300 kHz
30 dBm 9.85971944 MHz SWT 5 ms Unit dBm
30

5 dB pffset vi|ir1g _14.31 aB
1.87509018 GHz =

20| al[TTI] ~¢.19 dB

[ 9.85971/944 MHz|

10l T A AN AN, MANPG, 5 §.97799591 MHz

vr T1] §.63 dBm|

1.87553106 GHz

0 T 5 dBr|
1.88450902 GHz| ™

1MAX /

D2 |-13.24 @d

=20

-60|

Center 1.88 GHz 2 Ml

Date: 16.DEC.2019 19:23:25

Hz/

Span 20 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

16-QAM (15 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
@Ref Lvl -0.68 dB VBW 500 kHz
30 dBm 14.72945892 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -11.30 dBmD
1.87263527 GHz
20| AL|[TT] -g. dB
| i 4 g MH

-D1 4.54 dB FSFIW Ak WW%Z

13.52705411 MHz

vr T1] 9.31 dBnj
.87323647 GHZ|

T T T0.44 dBnj
1MAX l iMA
/‘

=

=

.88676353 GHz

D2 |-11.46 [dB

wijwry WA
-40)
-50)
-60)
-70l
Center 1.88 GHz 3 MHz/ Span 30 MHz
Date: 16.DEC.2019 19:35:13

16-QAM (20 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
®Ref vl 1.63 dB VEBW 500 kHz
30 dBm 19.23847695 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g -12.99 aenl gy
1.87034068 GHz
20| al[TTI] 1 aB
b1 15 .lo7 amm 19.23847695 MHz]
10 %’WWM Nk 17.95591182 MHz|
VTl [T1] 11.01 dBn
1.87106212 GHz
0 5 67 dEn|
nx / \1 1.88901)804 GHz| ™
10 ]

D2 [-12.03 ;mmj R
=20
39 N -./ \“4‘- )

WMWW Ty
-40
-50
-60
-70l
Center 1.88 GHz 4 MHz/ Span 40 MHz
Date: 16.DEC.2019 19:44:27

FCC Part 22H, Part 24E, Part 27 Page 52 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 4:
26 dB 99% Occupied
Test Modulation Test Bandwidth Test Channel Bandwidth Bandwidth
MHz MHz
1.4M 1.287 1.094
3M 3.138 2.766
OPSK 5M Middle 5.050 4.549
10M 9.860 8.938
15M 14.669 13.467
20M 19.158 17.876
1.4M 1.305 1.100
3M 3.138 2.766
5M 5.050 4.549
16-QAM Middle
10M 9.780 8.938
15M 14.790 13.467
20M 19.078 17.876

QPSK (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 20 kHz REF Att 40 dB
@Ref Lvl -0.57 dB VBW 50 kHz
30 dBm 1.28657315 MHz SWT 19 ms Unit dBm
30
5 dB pffset vi|ir1g _14.26 dB
1.73187174 GHz
20 al[TT] —0.57 dB
R I 1.28657315 MHz
10 i 1t WA AL AR AM A 1 1.09418838 MHz
[T1] 7.54 dm
1.73195591 GHz
0l TTI] 706 dBn|
ﬂ 1.73305010 GHz
_ ;
0 D2 |-12.85 (@B v

/,/ L

h fdw[u
_30| M,
0

Center 1.7325 GHz

Date:

300 kHz/

18.DEC.2019 09:54:39

Span 3 MHz

FCC Part 22H, Part 24E, Part 27

Page 53 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (3 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -0.49 dB VBW 300 kHz
30 dBm 3.13827655 MHz swT 5 ms Unit dBm
30
5 dB prfset vi|ir1g -4.10 aen g
1.73094289 GHz
I 5 1771 s AIITTI] -7.49 dB
g{’\"‘“‘“’ NN v '?2 3.13827655 MHz
19 opt 2.76553106 MHz
VTl (f1] 10.45 dBnj
1.73112325 GHz
0 TF TT{] T7.46 dBn|
nx 1.73388878 GHz| "
p2 [-8.29 ds
10 i A\‘v
_20) N mM/ AT
A
-30|
-40
=50
-60|
=70l
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 18.DEC.2019 16:16:22

QPSK (SMHZz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref vl -0.69 dB VBW 300 kHz
30 dBm 5.05010020 MHz SWT 5 ms Unit dBm
30

5 dB pffset Vi|rr1g -g.98 dBmD

1.72998497 GHz

29 B AT TTT] =069 a5

R R ?*MMWWWW? 5.05010020 MAz

10l ort 4.54909820 MHz

v T1] 10.35 dBi

1.73024549 GHz

0| T [T11 T 0 dBi
R J \l 1.73479459 cuz| "M

oo a7 de

—10| /
=20

-60|

Center 1.7325 GHz

Date: 18.DEC.2019 16:35:09

1 MHz/

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref vl 1.66 dB VBW 300 kHz
30 dBm 9.85971944 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vifrr1) -14.63 dBmD
1.72759018 GHz|
29 Al[(TI] 166 dB
1o e 9.85971944 MHz
I I T b A A NP R 8.93787575 Miz
vr T1] §.27 dBnj
1.72807114 GHz
0 TFITT] TU. T2 dBR|
R / [\ 1.73700902 cuz| "™
10 .,
D2 |-13.14 (@B i
[

-60|

Center 1.7325 GHz

Date: 18.DEC.2019 17:08:55

2 MHz/

Span 20

MHz

QPSK (15 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
®Ref vl 1.12 dB VEBW 500 kHz
30 dBm 14.66933868 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g -11. 64 aerl e
1.72519539 GHz
20| al[TTI] 1.12 dB
D1 14.44 dBm oo 14.66933868 MHz
10 oAt fon 4 ey 13.46693387 MHz
vr T1] §.80 dBm
1.72579659 GHz|
TJ-55 dBy|
1.73926353 GHz| ™

D2

=20

-11

.56

| [
|

B

/

|
" n

A

’30_‘,4\/\«1‘"1‘
-40
-50
-60
-70l

Center 1.7325 GHz

Date:

18.DEC.2019

3 M

17:34:16

Hz/

Span 30 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (20 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl 1.51 aB VBW 500 kHz
30 dBm 19.15831663 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vifrr1) -12.47 dbr gy
1.72292084 GHz
20 AL [TT] 1-5T dB
D1 4.13 dBm 19.15831663 MHz
T1
10 2 M/\MW“"’J“' Wi 2 17.87575150 MHZ|
vr T1] 1¢.10 dBnj
1.72364228 GHz
0 TF ITT] 5B
R 1.74151|804 cuz| ™™
~10| 3
— D2 |-11.87 [dBm—¥ A
20 } K\‘N/
_39| l»/ Mefa
IR L AT
-40
=50
-60]
~70l

Center 1.7325 GHz 4 MHz/

Date: 18.DEC.2019 17:48:33

Span 40 MHz

16-QAM (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl 1.26 dB VBW 50 kHz
30 dBm 1.30460922 MHz swT 19 ms Unit dBm
30
5 dB prfset vl e _14.88 am
1.73184770 GHz =
20| al[TTI] 1.26 dB
1.30460922 MHz
I el WS YW WY DN SWY, W P el 110020040 Wiz
E [T1] 4.38 dBn|
1.73194990 GHz
9 TTT] 753 dER|
nx 1.73309010 GHz| ™
=10}
T
p2 |-14 aB /3! \1
—20|
. Al /\/ \WWM. "
WWE e g
-40
-50
-60
-70l
Center 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 18.DEC.2019 09:57:20

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

16-QAM (3 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -0.81 dB VBW 300 kHz
30 dBm 3.13827655 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -9.08 dBmD
1.73095491 GHz
29 Al[(TI] =7.8T dB
|-p1 16.|61 aB
MV'MJWNAM«NWVV\{’ 3.13827655 MHz
T 2
10 vfr opH 2.76553106 MHZ
vrl (1] 10.02 dBnj
1.73113527 GHz
0 T TTY] 62 den|
R 1.73390080 cuz| "™
_10 D2 [-9.39 dBm
Zouvwhﬂwr“”wkaj/ KWANMNW~Wﬂfimu
=30
—40|
=50
-60|
—-70l
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date:

18.DEC.2019

16:20:40

16-QAM (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref vl -0.46 dB VBW 300 kHz
30 dBm 5.05010020 MHz SWT 5 ms Unit dBm
30
5 dB pffset vil|ir1 _1d.51 aB
1.72998497 GHz =
20| al[TTI] —0.46 dB
|-D1 15.86 d ﬂ W\MM/\L L050I0020 MHZ|
10) Y opi Y2 4.54909820 MHz
vr T1] §.58 dBmj
1.73024549 GHz
0 TP 1T1] =
LR j/ & 1.73479459 GHz| LA
=10

-60|

Date:

Center 1.7325 GHz

18.DEC.2019

17:02:09

1 MHz/

Span 10 MHz

FCC Part 22H, Part 24E, P

art 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -0.92 dB VBW 300 kHz
30 dBm 9.77955912 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -12.59 dbn g
1.72763026 GHz
20 AL [TT] =0.92 dB
b1 1200 am 9.77955912 MHz
12|99 dBm —
10 T humanay A WA A A 8.93787575 MHz
vr T1] 9.40 dBnj
1.72807114 GHz
0 TF ITT] 756 dBn|
R 1.73700902 cuz| "™
10 P
D2 |-13.01 JBmZ %
B \’\A
ok My AM’VJ M
2N
-40
=50
-60]
—70|

Center 1.7325 GHz

Date:

18.DEC.2019

2 MHz/

17:22:51

Span 20 MHz

16-QAM (15 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl 0.48 dB VEBW 500 kHz
30 dBm 14.78957916 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g _14.35 dB
1.72513527 GHz
20| al[TTI] 748 dB
D1 14.[55 dBm AN A ] 14.78957916 MHZ|
2
10 Tpade M OBy 13.46693387 mHz
vr T1] .40 dBny
1.72579659 GHz|
0 TF T\T1] T Gl
nx 1.73926353 GHz| ™
—10 52 [-11.45 [B 7 )\
=20 \Jm
~30R4 A, /vjk’\\b/j %"’\Lf\'\
-40
-50
-60
-70l
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 18.DEC.2019 17:39:41

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (20 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl 0.29 dB VBW 500 kHz
30 dBm 19.07815631 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vifrr1) -1Q.88 dBnj
1.72300100 GHz
20| AL|[TT] 9 dB
I-D1 4 .74 d 1 Vol 1 1 My
T1 W B 2
0 Y Mo i Mm 17.87575150 MHZ|
vr T1] 14.26 dBnj
1.72364228 GHz
0 TF [TT] TU-. 19 dBR|
1.74151|804 GHz
-10 b2 [-11.26 FBm_Y A
20 / R\M
O PR P . Ar"'{ WV\MLM
TiRevaad
-40
=50
-60]
—70|
Center 1.7325 GHz 4 MHzZ/ Span 40 MHz
Date: 18.DEC.2019 17:52:17

FCC Part 22H, Part 24E, P

art 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 5:
26 dB 99% Occupied
Test Modulation Test Bandwidth Test Channel Bandwidth Bandwidth
MHz MHz
1.4M 1.287 1.106
3M 3.138 2.778
PSK Middl
Q sM radie 5.090 4549
10M 9.900 9.018
1.4M 1.293 1.094
16-QAM 3M Middl 3.126 2.778
i iddle
SM 5.070 4.549
10M 9.820 9.018

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] REW 20 kHz = RF Att 40 aB
Ref Lvl 0.41 dB VBW 50 kHz
30 dBm 1.28657315 MHz SWT 19 ms Unit dBm
30
5 dB pffset Vi|rr1g -§.65 dbnl g
845.85370741 MHz|
20
TR Erm— o T{TTT] 2T a8
M NMM 2 1.28657315 MHz
1 o¥x 1.10621242 MHz
v [T1] 14.70 dBi
835.94989980 MHz|
0] T [TI] 11.45 dB
R # & 837.05611222 maz| "™
D2 |-8.29 dBm
N /w"‘/ \'\M/w
B ,\wf”/\ /\’W\M\ -

-60|

Center 836.5 MHz

Date:

18.DEC.2019

300 kHz/

18:04:45

Span 3 MHz

QPSK (3 MH2z) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -0.60 dB VBW 300 kHz
30 dBm 3.13827655 MHz SWT 5 ms Unit dBm
30
5 dB pffset vl T _4.00 dm
834.94288577 MHz
20-b1—19-{98 4B
INA AN AN AT T17 = 0 dB
?Yﬁy 2 3.13827655 MHz
10| OPH 2.77755511 MHz
VTl (T1] 14.86 dBn|
835.12324649 MHz
0 %/ T [T\l] T3.46 dBn|
2 |-6.02 o 837.90080160 mHz| "™
-9 o~ / WV\,\/.\\
=20
—30|
—40|
=50
-60|
=70l
Center 836.5 MHz 600 kHz/ Span 6 MHz
Date: 18.DEC.2019 18:15:57

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.95 dB VBW 300 kHz
30 dBm 5.09018036 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -7.44 dBmD
833.96492986 MHz
20=pT—Tozr B J/\,AMW MMW = - I
“{Yl" At 2 5.09018036 MHz
10 orj 4.54909820 MHz
vrl Q1] 13.07 dBn
834.24549098 MHz
0 TP TNI] T3.29 dBn|
1MAX 1MA
S I 838.79458918 MHz

U\&M\’W

-60|

Center 836.5 MHz

Date: 18.DEC.2019

1 MHz/

18:22:16

Span 10 MHz

QPSK (10MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.55 dB VBW 300 kHz
30 dBm 9.89979960 MHz SWT 5 ms Unit dBm
30,
5 dB pffset vil|ir1 _11.48 aB
841.59018036 MHz
20| al[TTI] 55 dB
[-b1 15.46 d AN 9T899TYIC0 MHZ
?J‘\,/\/\A/\IM _?
10| OPH 9.01803607 MHz|
vr T1] 10.33 dBn
832.03106212 MHz
0 TF 1TT] T7.22 dBn|
e 841.04909820 muz| '™
-10 —t 7 M‘«
_ MWM WM\M\D\
20p A <
-30)
40
-50
-60
-70|
Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2019 18:38:40

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 20 kHz RF Att 40 dB
@Ref vl 0.35 dB VBW 50 kHz
30 dBm 1.29258517 MHz SWT 19 ms Unit dBm
30
5 dB pffset Yi|T1) -9.86 dBmj
835.85370741 MHz [:]
29 U R Al[[TI] T35 dB
| b1 1658 aB
WW/U\MWMJWQ 1.29258517 MHzZ
10 ovH 1.09418838 MHz
v [T1] 9.71 dBn
/ 845.95591182 MHz|
9 T T TT. T dBn]
847.05010020 MmHz|

1MAX J
~10 D2 [-9.42 dm

VA/V

v

-60|

Center 836.5 MHz

Date: 18.DEC.2019 18:07:21

300 kHz/

Span 3 MHz

16-QAM (3 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

iMA

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 1.08 dB VBW 300 kHz

30 dBm 3.12625251 MHz swT 5 ms Unit dBm
30

5 dB prfset vl e _4.96 am

834.94288577 MHz|

L I A DA AT AP TT] 1.08 dB

T#{F /“%2 3.12625251 MHz

10| OPH 2.77755511 MHz

VTl (T1] 14.58 dBnj

835.12324649 MHz

0 TF [T{] TZ.79 dBn|

X 2 |-6.03 dbm 837.90080160 MHz|
=10}

WW Wi
—20|
=30
-40
-50
-60
-70l

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 18.DEC.2019 18:17:44

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.36 dB VBW 300 kHz
30 dBm 5.07014028 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -§.96 dBmu
833.98496994 MHz
20f= ”
LT TTIT © dB
“{erW VA MMMMWF 5.07014028 MHz
10l opH 4.54909820 MHz
vrl (r1] 12.63 dBnj
834.24549098 MHz
0 TP 117 T3.67 dBR|
R 838.79458918 muz|

¥
e/
WW

-60|

Center 836.5 MHz

Date: 18.DEC.2019

1 MHz/

18:33:18

Span 10 MHz

16-QAM (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.49 dB VBW 300 kHz
30 dBm 9.81963928 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g -10.73 el e
841.63026052 MHz
20| al[TTI] 749 dB
I R TSy 5. B1963928 Mg
TVA;\\A/\M/\,WMM\J\N %2 .
10| OPH 9.01803607 MHz|
vr T1] 10.04 dBnj
832.03106212 MHz
0 TF TT] TI.67 dBn|
e 841.04909820 muz| '™
-10| p2 1o gg L \M\
20|, VWN Mo
[
=30
—40|
=50
-60|
-70|

Center 836.5 MHz

Date: 18.DEC.2019 18:44:18

2 MHz/

Span 20 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 12:
26 dB 99% Occupied
Test Modulation Test Bandwidth Test Channel Bandwidth Bandwidth
MHz MHz
1.4M 1.275 1.094
3M 3.138 2.766
PSK Middl
Q sM radie 5.070 4569
10M 9.860 9.018
1.4M 1.275 1.100
16-QAM 3M Middl 3.126 2.766
- i
5M © 5.070 4549
10M 9.820 9.018

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 20 kHz RF Att 40 dB
@Ref Lvl 1.42 dB VBW 50 kHz
30 dBm 1.27454910 MHz SWT 19 ms Unit dBm
30
5 dB pffset Yifrr1) -§.96 dsmm

7(06.85971/944 MHz

D1 17.]94 dBm

T{TTI] 147 a8
Mﬂ%z .27454910 MHZ|
[13: .09418838 MHz|

) ;{\«,\/\/MMN\

1

1
v [T1] 12.19 dBi
706.95591182 MHz

1MAX
D2 |-8.06 dBm #

H

[T1] 12.99 dBi

05010020 Mmaz| ™™

s
-
©

-40|
=50
-60|
-70|
Center 707.5 MHz 300 kHz/ Span 3 MHz
Date: 18.DEC.2019 18:51:41

QPSK (3 MH2z) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -0.36 dB VBW 300 kHz
30 dBm 3.13827655 MHz SWT 5 ms Unit dBm
30
5 dB pffset vil|ir1 _d.92 dB
7(45.94288577 MHz
| b1 204> am
29 BTV AW S e e ) =0.36 db
7‘ 3.13827655 MHz
10] opH 2.76553106 MHz
VTl o[t1] 14.58 dBnj
7(06.13527054 MHz
0 i T [Tlil] T4.06 dBn|
lMAXDZ _5.58 d a0QQ 160 MH LR
" ~f// b
ool 758 Vi Leaetd \
I \’\‘M
—30|
—40|
=50
-60|
=70l
Center 707.5 MHz 600 kHz/ Span 6 MHz
pate: 18.DEC.2019 18:59:21

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 1.27 dB VBW 300 kHz
30 dBm 5.07014028 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -§.94 dBmu
7(04.98496994 MHz
Dol 2o e o
N - T1] 1. dB
N A d A A AN
5.07014028 MHz|
10| OPH 4.56913828 MHz|
vrl (1] 12.81 dBnj
7(05.24549098 MHz
0 J-'/ T [1%1 T3.30 dBR|
1MAX 1MA
p2 [-6.29 dp 709.81462926 MHz
10 W// \
20ty WatoWost ‘\,\
=30
—40|
=50
-60|
—-70l

Center 707.5 MHz

1 MHz/

Date:

18.DEC.2019

19:09:46

QPSK (10MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Span 10 MHz

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 1.78 dB VBW 300 kHz
30 dBm 9.85971944 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g _11.05 aB
7(2.55010020 MHz]
20| al[TTI] 1 aB
I R TR i 5.85971944 Mz
10| OPH 9.01803607 MHz|
vr T1] 14.87 dBnj
7(03.03106212 MHz
0 i TZ.T0 dBn|
n 712.04909820 MmHZ| ™
10 p2lo gg 4
—zcvaA/M, 7 fﬂ“”“/] ﬁ\im
N NS
-40
-50
-60
-70l
Center 707.5 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2019 19:22:06

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

iMA

Delta 1 [T1] RBW 20 kHz RF Att 40 dB
@Ref vl -0.06 dB VBW 50 kHz
30 dBm 1.27454910 MHz SWT 19 ms Unit dBm
30
5 dB pffset Vifrr1) -4.13 dBm|
7(06.86573146 MHz
25T T 1T ar A LT[ TTI] —0.06 a5
MWWWQ 1.27454910 MHz
10 obr 1.10020040 MHz
v [T1] 11.27 dBn
/ 706.94989980 MHz|
0 T TTT] T2-.63 dBn|
R y 1 708.05010020 MHz|
10 D2 |-7.89 dRB i x
/ \

-60|

Date:

Center 707.5 MHz

18.DEC.2019

18:54:11

300 kHz/

Span 3 MHz

16-QAM (3 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.99 dB VBW 300 kHz
30 dBm 3.12625251 MHz SWT 5 ms Unit dBm
30
5 dB pffset vi|ir1g _4.31 aB
7(5.94288577 MHz
s0l=D1_20.l43 dB
A G NN TT] 95 a8
T,
T‘f" 2 3.12625251 MHz
10 opg 2.76553106 MHZ
VTl [11] 13.96 dBn]
706.13527054 MHz
0 %/ T [Tvi] T3.T7 dBn|
i A IS 20020160 muz| MR
. ﬁ/ 1
— 2 0blkyrt NN \
M \“W"v
=30
—40|
=50
-60|
-70l
Center 707.5 MHz 600 kHz/ Span 6 MHz

Date:

18.DEC.2019

19:01:31

FCC Part 22H, Part 24E, P

art 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 1.82 dB VBW 300 kHz
30 dBm 5.07014028 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vifrr1) -7.16 dBmD
7(4.98496994 MHz
20| -
T T8 aB
gty WU —
?TI\W 5.07014028 MHz
10 orj 4.54909820 MHz
VTl o(r1] 13.52 dBnj
7(5.24549098 MHz
0 TP T1]] T4-52 dEn|
R IO 7d9.79458918 muz| "
10 /JT \
20| Sramar M \
T \
wj““&Nwﬁw~MAAMww
=30
—40|
=50
-60|
70|

Center 707.5 MHz

Date: 18.DEC.2019 19:13:45

1 MHz/

Span 10 MHz

16-QAM (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref vl 0.67 dB VBW 300 kHz
30 dBm 9.81963928 MHz SWT 5 ms Unit dBm
30

5 dB pffset vi|ir1g _4.65 dB
7(2.59018036 MHz =

29 R ALl|[TI] R dB

DL 164 dbm ij, - MWM“‘? 9.81963928 Miz|

10 OPH 9.01803607 MHz|

vr T1] 14.87 dBnj

7(03.03106212 MHz

0 T ) TZ.T0 dBn|
712.04909820 MmHZ| ™

1MAX J
-10] D2 1=9.6 -

—20|

%WW

-60|

Center 707.5 MHz

Date: 18.DEC.2019 19:23:44

2 MHz/

Span 20 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 17:

26 dB 99% Occupied
Test Modulation Test Bandwidth Test Channel Bandwidth Bandwidth
MHz MHz
SM . 5.030 4.529
QPSK 10M Middle 9.739 8.938
16-QAM SM Middl 5.030 4.529
i iddle

10M 9.780 8.938

QPSK (5 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

-60|

-70

Delta 1 [T1] RBW 100 kHz RF Att 40 dB

Ref vl 1.01 dB VBW 300 kHz
30 dBm 5.03006012 MHz SWT 5 ms Unit dBm
5 dB prfset vi|irg _.83 aB
7q7.50501/002 MHz|
D1 18.|55 dBm M T17 1.01 dB
TY‘!\U""\WMA*’”NW A‘f 5.03006012 MHz
opi 4.52009812 MHz
VTl fr1] 12.08 dBrn
7q7.76553106 Mz
9 T 1] 13.65 dBn|
712.29458918 Mz

D2 |-7.45 dBm
Wal\_u

v
Center 710 MHz 1 MHz/ Span 10 MHz

Date:

18.DEC.2019 19:30:52

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
®Ref vl 0.75 dB VBW 300 kHz
30 dBm 9.73947896 MHz SWT 5 ms Unit dBm
30
5 dB pffset vil|ir1g -11.09 amrf g
7(5.13026052 MHz|
20 AT TTT] 5 dB
|-D1 15.46 a ywwww > 9TT7394TEI6 M
19 0PV 8.93787575 MHz
vr T1] 10.84 dBn]
7(05.57114228 MHz
0 TP 7] TO.51 dBn|
mnx j \1 714.50901804 maz|
-10| — —
=20} J/ ﬂl

e

Center 710 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2019 19:40:02

16-QAM (5MH2z) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
Ref vl 1.49 dB VBW 300 kHz
30 dBm 5.03006012 MHz SWT 5 ms Unit dBm
30
5 dB pffset Vi|rr1g -§.15 dBmD
7q7.50501002 Mz
20| = —=
5T 1850 dbm o AL T T 25 dE
zfmw 2 5.03006012 MHz
10l ort 4.52909812 MHz
v T1] 11.98 dBi
7q7.76553106 Mz
9] T [41] 12.94 dB
R 712.29458918 maz| "
p2 |-7.41 dpn
-10| / \
-20|
Ve \/
_BC Mg, M
-40
=50
-60
-70|

Center 710 MHz

Date:

18.DEC.2019

1 MHz/

19:33:23

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

16-QAM (10 MHz) - 99% Occupied & 26 dB Emissions Bandwidth, Middle channel

Delta 1 [T1] RBW 100 kHz RF Att 40 dB
<2§> Ref Lvl -0.21 dB VBW 300 kHz
30 dBm 9.77955912 MHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -1Q.71 dBnj
7(05.13026052 MHz
29 Al[(TI] =0.2T dB

I-D1 15.51 dE ‘I%AWMWW

8.93787575 MHz|
10.56 dBny
5.57114228 MHz|

Lz
T1]
74
T T1T T1.26 dBnj
714.50901/804 MHz
\L
=10 2 T \

JWJ\«I AA

-60|

Center 710 MHz 2 MHz/ Span 20 MHz

Date: 18.DEC.2019 19:42:53
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

FCC § 2.1051; § 22.917 (a); § 24.238 (a); §27.53(g) (h) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standards

FCC §2.1051, §22.917(a) and §24.238(a) and §27.53 (g) (h).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at 100 kHz for below 1GHz &
1MHz for above 1GHz. sufficient scans were taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMU200/
CMW500

Test Data

Environmental Conditions

Temperature: 23.2-235°C
Relative Humidity: 51-53 %
ATM Pressure: 101.1-103. 3 kPa

The testing was performed by Winnie Yang from 2019-12-11 to 2019-12-26.
EUT operation mode: Transmitting

Test Result: Compliant.
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

WCDMA Band V:

30 MHz — 1GHz WCDMA (Rel 99) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.66 dBm VBW 300 kHz
30 dBm 951.40280561 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -42.66 dBm
991.40280561 MHz
20
10|
0 AN
1MAX
-10|
Dl -13 dBm
-20|
-30|
— 40| 1
L aatin g TPRW VTV Mo hoyh WM,,WWWUWJ vonssani T
-50|
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 13.DEC.2019 15:38:54

imMA

Fundamental

1 GHz - 10 GHz WCDMA (Rel 99) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.37 dBm VBW 3 MHz
30 dBm 6.66332665 GHz SWT 52 ms Unit dBm
30
5 dB pffset Yi|rT1] -2§.37 dB
6.66332665 GHz|
20|
10|
0
1MAX
=10
I-D1 -13 dB
=20
1
30 MNX
W acas Y, "‘WWWW %VWMMJWW
—40|
=50
-60|
-70l
Start 1 GHz 900 MHz/ Stop 10 GHz

Date:

13.DEC.2019

15:44:09

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz — 1IGHz WCDMA (HSDPA) Mode, Middle channel

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.03 dBm VBW 300 kHz
30 dBm 795.89178357 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -43.03 dbnj g
795.89178357 MHz
20
10|
! X
1MAX 1MA
-10|
Dl -13 dBm
-20|
-30|
I i J/ [ Fundamental
WMWW\W«NMWMM NadMM A AAAIAAR AP~ AUA AN
-50|
- 60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 13.DEC.2019 15:41:24

1 GHz - 10 GHz WCDMA (HSDPA) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.20 dBm VBW 3 MHz
30 dBm 6.66332665 GHz SWT 52 ms Unit dBm
30
5 dB pffset Yifrr1) -2§.20 dBm“
6.66332665 GHz
20|
10|
0
1MAX 1MA
—10|
D1 -1 dB:
=20
1
- /J
M\WW\MMWM \/LMMWWWM
-40|
=50
-60|
=70
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 13.DEC.2019 15:44:29

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1IGHz WCDMA (HSUPA) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.69 dBm VBW 300 kHz
30 dBm 998.05611222 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -41.69 dBmu
998.05611222 MHz
20|
10
! X
1MAX 1MA
-10
D1 -13 dBm
-20
-30
1 Fund 1
W undamenta
Vbﬁm»«x“iwuhbuuwerwM»xh“tnﬂkMLb AN s AN A AN MR ASMAMN]
-50
-60
-70l

Start 30 MHz

97 MHz/

Stop 1 GHz

Date: 13.DEC.2019 15:42:13

1 GHz - 10 GHz WCDMA (HSUPA) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.96 dBm VBW 3 MHz
30 dBm 6.60921844 GHz SWT 52 ms Unit dBm
30
5 dB pffset Yifrr1) -28.96 dBm“
6.60921844 GHz|
20|
10|
0
1MAX 1MA
—10|
D1 -1 dB:
=20
1
&N
-40|
=50
-60|
=70\
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 13.DEC.2019 15:44:45

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1GHz WCDMA (HSPA+) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.05 dBm VBW 300 kHz
30 dBm 793.94789579 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -42.05 dBmu
793.94789579 MHz
20|
10|
! X
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
- T J} \\ Fundamental
WA A AN A P AMW\AM.MM M~
=50
-60|
—-70l

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 13.DEC.2019 15:42:53

1 GHz - 10 GHz WCDMA (HSPA+) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -29.22 dBm VBW 3 MHz
30 dBm 6.64529058 GHz SWT 52 ms Unit dBm
30
5 dB pffset Yifrr1) -29.22 dBm“
6.64529058 GHz
20|
10|
0
1MAX 1MA
-10|
I-D1 -1 dB:
=20
1
30 y’X
-40
=50
-60
-70|

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 13.DEC.2019 15:45:06
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

WCDMA Band II:
30 MHz — 1GHz WCDMA (Rel 99) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.96 dBm VBW 300 kHz
30 dBm 786.17234469 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yilrr1 -42.96 dB
7§6.17234469 MHz
20|
10
0|
1MAX 1MA
-10)
D1 -13 dBm
-20)
-30)
_ 40| B
‘I LAMA A LA AN
oA NAPAWNAGIAAAAAAMUAAAAI MR ITTPY VN BYT | FYSVY p
-50)
-60)
=70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.DEC.2019 19:13:52

1 GHz - 20 GHz WCDMA (Rel 99) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.35 dBm VBW 3 MHz
30 dBm 16.49699399 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g -28.35 amrf gy
16.49699399 cHz
20|
10|

D1 -1 dB

Fundamental —a9

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 11.DEC.2019 19:24:40

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz — 1IGHz WCDMA (HSDPA) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -43.03 dBm VBW 300 kHz
30 dBm 842.54509018 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -43.03 dBmu
842.54509018 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.DEC.2019 19:23:13

1 GHz - 20 GHz WCDMA (HSDPA) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.41 dBm VBW 3 MHz
30 dBm 16.45891784 GHz SWT 110 ms Unit dBm
30
5 dB pffset Yifrr1) -2§.41 dBm“
16.45891784 GHz
20|
10|

iMA 1MA
10|
DY -1 dB:
=20
1
- o e M"YMM
Al AN A
MWW ML AR
Fundamental 49
=50
-60
-70|
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 11.DEC.2019 19:26:16

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1IGHz WCDMA (HSUPA) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.04 dBm VBW 300 kHz
30 dBm 825.05010020 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -42.04 dBmu
845.05010020 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.DEC.2019 19:15:20

1 GHz - 20 GHz WCDMA (HSUPA) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.21 dBm VBW 3 MHz
30 dBm 16.23046092 GHz SWT 110 ms Unit dBm
30
5 dB pffset Yifrr1) -2§.21 dBm“
16.23046092 GHz
20|
10|

1M iMA

D -13 dB:

=20

Fundamental

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 11.DEC.2019 19:27:22

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1GHz WCDMA (HSPA+) Mode, Middle channel

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.49 dBm VBW 300 kHz
30 dBm 924.18837675 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.49 dBmu
944.18837675 MHz
20|
10|
0
1MAX 1MA
=10

D1 -13 dBm

N st AR bl st o WWWWWWM

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.DEC.2019 19:15:56

1 GHz - 20 GHz WCDMA (HSPA+) Mode, Middle channel

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.32 dBm VBW 3 MHz
30 dBm 16.45891784 GHz SWT 110 ms Unit dBm
30
5 dB pffset Yifrr1) -2§.32 dBm“
16.45891784 GHz|
20|
10l
0
1iMA 1MA
-10|
DY -1 dB:
=20
1
7 rf‘f\‘/ w VY\’MW
Fundamental e
=50
-60
-70|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 11.DEC.2019 19:29:01

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

LTE Band 2:
30 MHz - 1 GHz (1.4 MHz, QPSK, Middle Channel)

Marker 1 [T1l] RBW 100 kHz RF Att 40 dB
Ref Lvl -43.31 dBm VBW 300 kHz
30 dBm 990.28056112 MHz SWT 245 ms Unit dBm
30
5 dB pffset vi|(r1) _43.31 aB
990.28056112 MHz
20|
10|
0
1MAX 1MA
=10
D1 -13 dBm
=20
=30
-40 T
b Ak b iU AR AN ANL et A g
=50
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 17:31:37
.
1 GHz - 20 GHz (1.4 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.05 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _28.05 dm
=
6.63527054 GHz|
20|

—D1f -1 dB

-40
Fundamental
=50
-60|
=70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 17:33:15
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.44 dBm VBW 300 kHz
30 dBm 949.45891784 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|rT1) -47.44 dBmu
949.45891/784 MHz
20|
10|
0
1MAX 1MA
=10}
D1 -13 dBm
-20|
=30
40 1
WMWMWWWMWJW
=50
-60]
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:40:21
.
1 GHz - 20 GHz (1.4 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.01 dBm VBW 3 MHz
30 dBm 6.59719439 GHz SWT 110 ms Unit dBm
30
5 dB pffset vi|T1) —24.01 dB
6.59719439 GHz|
20|

—D1f -1 dB

=20

Fundamental -49
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 10:32:40
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.09 dBm VBW 300 kHz
30 dBm 986.39278557 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -42.09 dBm
9g46.39278557 MHz
20|
10]
0
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
—-40| 1
ARV lah WWWWW«WMM
=50
-60|
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 17:31:04
.
1 GHz - 20 GHz (3 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.80 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vi|(r1) —28.80 dm
6.63527054 GHz|
20|

—D1f -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 17:34:00
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.92 dBm VBW 300 kHz
30 dBm 935.85170341 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -41.92 dBmu
935.85170341 MHz
20|
10|
0
1MAX 1MA
=10

D1 -13 dBm

LA AAAN LA MMM A AP .,AWWW

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:42:18

1 GHz - 20 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.37 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _28.37 dm
6.63527054 GHz|
20|

1M iMA

DI -1 dB

=20

Fundamental -49

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 26.DEC.2019 10:36:33
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -43.31 dBm VBW 300 kHz
30 dBm 994.16833667 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -43.31 dBmu
994.16833667 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

A s AW ol Acnsr g strnsshLiabons [Nl RN

=50
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 17:30:24
1 GHz - 20 GHz (5 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -29.53 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
% 5 dB pffset vl T _24.53 dB
6.63527054 GHz|
20|

D1 -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 17:34:43
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.22 dBm VBW 300 kHz
30 dBm 928.07615230 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vi|rr1) -43.22 den gy
948.07615230 MHz
20|
10]
0
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
—-40| 1
bt AR AN A it s A BN s AR stisr A s
=50
-60|
=70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:43:06
.
1 GHz - 20 GHz (5 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -27.36 dBm VBW 3 MHz
30 dBm 6.59719439 GHz SWT 110 ms Unit dBm
30
5 dB pffset vi|ir1g _27.36 dB
6.59719439 GHz|
20|

1M iMA

DI -1 dB

=20

Fundamental -49
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 10:37:09
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.41 dBm VBW 300 kHz
30 dBm 992.22444890 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.41 dBmu
992.22444890 MHz
20|
10|
0
1MAX 1MA
=10

D1 -13 dBm

=50
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 17:29:46
1 GHz - 20 GHz (10 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.60 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _28.60 dm
6.63527054 GHz|
20|

D1 -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 17:37:39
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.24 dBm VBW 300 kHz
30 dBm 883.36673347 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -42.24 dBmu
8§3.36673347 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:43:51

1 GHz - 20 GHz (10 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.56 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _28.56 dp

6.63527054 GHz

D1 -1 dB

=20

Fundamental -49
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 10:37:52
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (15 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -43.13 dBm VBW 300 kHz
30 dBm 856.15230461 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -43.13 dBmu
896.15230461 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

—20|
=30
a0 :
AP AL Ak ans g MA WWM«MW\«WW
=50
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 17:29:18
1 GHz - 20 GHz (15 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.66 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _28.66 dm
6.63527054 GHz|
20|

D1 -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 17:40:17

FCC Part 22H, Part 24E, Part 27 Page 90 of 191




Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (15 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.47 dBm VBW 300 kHz
30 dBm 844.48897796 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -42.47 dBmu
844.48897796 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:44:27

1 GHz - 20 GHz (15 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -27.87 dBm VBW 3 MHz
30 dBm 6.59719439 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _27.87 dB

6.59719439 GHz

—D1f -1 dB

=20

Fundamental -49
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 10:38:33
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (20 MHz, QPSK, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.71 dBm VBW 300 kHz
30 dBm 681.20240481 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|rT1) -43.71 dBmu
6841.20240481 MHz
20|
10|
0
1MAX 1MA
=10}
D1 -13 dBm
-20|
=30
a9 ,
PRI T 'V AN ST T WMWNWWW
=50
-60]
~70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 17:27:06
.
1 GHz - 20 GHz (20 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl —-28.93 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vi|ir1g _2d.93 dB
6.63527054 GHz
20|

DI -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 17:41:48
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (20 MHz, 16-QAM, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.11 dBm VBW 300 kHz
30 dBm 823.10621242 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.11 dBmu
843.10621242 MHz
20|
10|
0
1MAX 1MA
=10}
D1 -13 dBm
-20|
=30
—-40| 1
Mwmwwuwwv Al WMMMJR AN AN
=50
-60]
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:45:05
.
1 GHz - 20 GHz (20 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.47 dBm VBW 3 MHz
30 dBm 6.67334669 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _28.47 dm
6.67334669 GHz|
20|
10| ’
0
1M iMA

D -1 dB

=20

Fundamental -49

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 26.DEC.2019 10:39:45
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -43.34 dBm VBW 300 kHz
30 dBm 949.45891784 MHz SWT 245 ms Unit dBm
30
5 dB pffset vl _44.34 aB
949.45891]784 MHz
20
10|
0
1MAX 1MA
=10
D1 -13 dBm
=20
=30
-40 1
MMMWMMWWW”WMJW“
=50
-60
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:43:47
.
1 GHz - 20 GHz (1.4 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -27.32 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vil|ir1 _51.32 am
[ 2 ]
6.63527054 GHz
20|
10’
0
1MAX 1MA
=10}
D -1 dB
=20}
1
- M
\/)WWVA/\/W A M A o bt NV\JN

Fundamental -49
=50
-60|
=70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 19:09:54
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.98 dBm VBW 300 kHz
30 dBm 840.60120240 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.98 dBmu
840.60120240 MHz
20|
10|
0
1MAX 1MA
=10

D1 -13 dBm

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:45:46

1 GHz - 20 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.47 dBm VBW 3 MHz
30 dBm 6.59719439 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _28.47 dm

6.59719439 GHz

1Mpx iMA

D -1 dB

Aty
Fundamental JWWM AUt ss b

-40
-50
-60
-70
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 10:59:19
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.91 dBm VBW 300 kHz
30 dBm 875.59118236 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -42.91 dBmu
8715.59118236 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

A A Al s A i b oAttt

-50|
- 60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:44:19
1 GHz - 20 GHz (3 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.10 dBm VBW 3 MHz
30 dBm 6.71142285 GHz SWT 110 ms Unit dBm
30,
5 dB pffset vi|T1) -248.10 dB
6.71142285 GHz
20|

1Mpx iMA

D -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 19:11:20
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.80 dBm VBW 300 kHz
30 dBm 998.05611222 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -41.80 dBmu
998.05611222 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

[TIN VT VPP AT s NV SV WV B

-50
-60
-70
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:46:28

1 GHz - 20 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.19 dBm VBW 3 MHz
30 dBm 6.59719439 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _28.19 dm

6.59719439 GHz

1Mpx iMA

D -1 dB

=20

Fundamental -49
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 11:00:06

FCC Part 22H, Part 24E, Part 27 Page 97 of 191




Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.15 dBm VBW 300 kHz
30 dBm 930.02004008 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -42.15 dBmu
930.02004008 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

=50
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:45:09
1 GHz - 20 GHz (5 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Ref Lvl -28.05 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _28.05 dm
6.63527054 GHz|
20|

1Mpx iMA

D -1 dB

=20

-40
Fundamental
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 17.DEC.2019 19:12:49
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.62 dBm VBW 300 kHz
30 dBm 996.11222445 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vi|rr1) -43.62 den gy
996.11222/445 MHz
20]
10
0f
1MAX 1MA
-10f
D1 -13 dBm
—20f
=30
a0 P
WWWWWWWWWW‘MW“
=50
-60]|
=70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:47:06
.
1 GHz - 20 GHz (5 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz REF Att 40 dB
Ref Lvl -28.68 dBm VBW 3 MHz
30 dBm 6.59719439 GHz SWT 110 ms Unit dBm
30
5 dB pffset vi|T1) —24.68 dB
6.59719439 GHz
20|

1MpX iMA

D -1 dB

=20

Fundamental -49
-50
-60
-70l
Start 1 GHz 1.9 GHz/ Stop 20 GHz
Date: 26.DEC.2019 11:00:49
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.22 dBm VBW 300 kHz
30 dBm 817.27454910 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.22 dBmu
817.27454910 MHz
20|
10
0
1MAX 1MA
=10

D1 -13 dBm

-50
-60
-70
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:46:13

1 GHz - 20 GHz (10 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.80 dBm VBW 3 MHz
30 dBm 6.67334669 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _24.80 dB
6.67334669 GHz
20|
10| ’
0
1MApX iMA
=10}
D -1 dB
—20|
) \
-40
Fundamental
-50
-60
-70l

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 17.DEC.2019 19:13:45
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.14 dBm VBW 300 kHz
30 dBm 996.11222445 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.14 dBmu
996.11222445 MHz
20|
10
0
1MAX 1MA
=10

D1 -13 dBm

-50
-60
-70
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:47:47

1 GHz - 20 GHz (10 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -27.64 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _27.64 dp
6.63527054 GHz|
20|

1MpX iMA

D -1 dB

=20

Fundamental -49

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 26.DEC.2019 11:02:20

FCC Part 22H, Part 24E, Part 27

Page 101 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (15 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -43.01 dBm VBW 300 kHz
30 dBm 867.81563126 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -43.01 dBmu
8¢7.81563126 MHz
20|
10
0
1MAX 1MA
=10

D1 -13 dBm

-50
-60
-70
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:46:42

1 GHz - 20 GHz (15 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -29.04 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl T _24.04 dB
6.63527054 GHz
20|
10| ,'
0
1MpX iMA
=10}
D -1 dB
—20|
1
- .\"‘MM.NW
-40
Fundamental
-50
-60
-70l

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 17.DEC.2019 19:14:41
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (15 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.86 dBm VBW 300 kHz
30 dBm 984.44889780 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.86 dBmu
9¢4.44889780 MHz
20|
10|
0
1MAX 1MA
=10

D1 -13 dBm

=50
-60|
-70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:48:16

1 GHz - 20 GHz (15 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.16 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _28.16 dm
6.63527054 GHz|
20|

1Mpx iMA

D -1 dB

=20

Fundamental -49

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 26.DEC.2019 11:02:58
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (20 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.86 dBm VBW 300 kHz
30 dBm 961.12224449 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.86 dBmu
941.12224449 MHz
20|
10
0
1MAX 1MA
=10

D1 -13 dBm

-50
-60
-70
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:47:18

1 GHz - 20 GHz (20 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.05 dBm VBW 3 MHz
30 dBm 6.67334669 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _28.05 dB
6.67334669 GHz|
20|

1Mpx iMA

D -1 dB

=20

—40|

Fundamental

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 17.DEC.2019 19:15:30

FCC Part 22H, Part 24E, Part 27

Page 104 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (20 MHz, 16-QAM, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.98 dBm VBW 300 kHz
30 dBm 965.01002004 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -41.98 dBmu
945.01002004 MHz
20
10
0
1MAX 1MA
-10|

D1 -13 dBm

IV TP RN PRI NPT Y ANWMWMWM

-50
-60
-70
start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 10:49:02

1 GHz - 20 GHz (20 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.46 dBm VBW 3 MHz
30 dBm 6.63527054 GHz SWT 110 ms Unit dBm
30
5 dB pffset vl (T1g _24.46 dm
6.63527054 GHz|
20|

1MpX iMA

D -1 dB

=20

Fundamental -49

-60|

Start 1 GHz 1.9 GHz/ Stop 20 GHz

Date: 26.DEC.2019 11:03:50
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.58 dBm VBW 300 kHz
30 dBm 980.56112224 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yilrr1 -42.58 dB
940.56112224 MHz
20
10|
0
1MAX 1MA
=10
D1 -13 dBm
=20
=30
a0 N B
WWMWWMMWW WA
=50
-60
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:39:30
.
1 GHz - 10 GHz (1.4 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.80 dBm VBW 3 MHz
30 dBm 6.68136273 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl T _24.80 dB
[ A ]
6.68136273 GHz
20|
10|
0
1MAX 1MA
=10}
|-D1 -1 dB
=20}
1
-30| /I
-40
=50
-60|
=70l

Start 1 GHz 900 MHz/

Date: 17.DEC.2019 19:20:04

Stop 10 GHz

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.30 dBm VBW 300 kHz
30 dBm 805.61122244 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.30 dBnj
8(05.61122244 MHz
20|
10) }\
0
1MAX \
=10
D1 -13 dBm \
—20|
=30
—40| 2
| oAb A bAoAy Db Aot i ......,.“h,wwj WW
=50
-60|
=70l
Start 30 MHz 97 MHz/ Stop 1 GHz

Date:

26.DEC.2019

11:15:01

1 GHz - 10 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.62 dBm VBW 3 MHz
30 dBm 6.66332665 GHz SWT 52 ms Unit dBm
30
5 dB pffset vil|ir1 _2d.62 ab
6.66332665 GHz|
20|
10|
0
1MAX
=10
D1 -1 dB
=20
1
_3 /J
—40|
=50
-60|
-70|
Start 1 GHz 900 MHz/ Stop 10 GHz

Date

H 26.DEC.2019 11:06:12

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.84 dBm VBW 300 kHz
30 dBm 951.40280561 MHz SWT 245 ms Unit dBm
30,
5 dB pffset Vifrr1) -41.84 dBm
991.40280561 MHz
20
10|
0
1MAX
-10|
Dl -13 dBm
-20|
-30| j \
- n} w»*»vi\ww
WW LA AR BA AP AR A
-50|
- 60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:40:21

1 GHz - 10 GHz (3 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -27.79 dBm VBW 3 MHz
30 dBm 6.60921844 GHz SWT 52 ms Unit dBm
30
5 dB prfset vl e _21.79 am
6.60921|844 GHz
20|
10|
0
1MAX
-10}
D1 -1 dB
—20|
1
-30| M/l\jk)
oY Y
-50|
-60j
~70
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.DEC.2019 19:21:12

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.46 dBm VBW 300 kHz
30 dBm 914.46893788 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.46 dBnj
9114.46893788 MHz
20|
10| \
0
1MAX
=10
D1 -13 dBm
—20|
=30
_40| J 1
Ww)wwkwwwwwwv “"’M\X‘W‘*
=50
-60|
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:16:26

1 GHz - 10 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz REF Att 40 dB
Ref Lvl -27.75 dBm VBW 3 MHz
30 dBm 6.62725451 GHz SWT 52 ms Unit dBm
30
5 dB pffset vi|ir1g _27.75 dB
6.62725451 GHz
20|
10|
0f
1MAX
=10
D1 -1 dB
=20
1
0 /X
WMWJ‘W“"WWWW me \WWWMW
—40|
=50
-60|
-70l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 26.DEC.2019 11:07:10

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.06 dBm VBW 300 kHz
30 dBm 994.16833667 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -42.06 dBmu
994.16833667 MHz
20|
10|
0|
1MAX 1MA
-10
D1 -13 dBm
-20
-30
Fundamental
-40
MMWM“ ‘:,.‘J,h“ .WWWJ WW
-50
-60
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:41:38
.
1 GHz - 10 GHz (5 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.56 dBm VBW 3 MHz
30 dBm 6.64529058 GHz SWT 52 ms Unit dBm
30,
5 dB pffset vi|(r1) _28.56 dm
6.64529058 GHz
20|
10|
0|
1MAX 1iMA
-10
|-p1 -14 aB
-20
1
-39 “}\/\v
740#“/\)/\,-'\‘] ’"“WWW
-50
-60
-70l
start 1 GHz 900 MHz/ Stop 10 GHz
Date: 17.DEC.2019 19:21:47

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.60 dBm VBW 300 kHz
30 dBm 896.97394790 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -42.60 dBm
896.97394790 MHz
20|
10|
0| AN
1MAX
-10
D1 -13 dBm
-20
-30 f \
-40 J w
WMWWWW AWM At
-50
-60
=70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:17:40

1 GHz - 10 GHz (5 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -27.48 dBm VBW 3 MHz
30 dBm 6.62725451 GHz swT 52 ms Unit dBm
30
5 dB pffset vl _27.48 am
6.62725451 GHz
20|
10|
0
1MAX
=10}
|-D1 -1 dB
—20|
1
A
740W"ML‘ WW
-50
-60
~70
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 26.DEC.2019 11:07:35

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, QPSK, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl —-42.32 dBm VBW 300 kHz
30 dBm 968.89779559 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|rT1) -42.32 dBnj
[ 2 ]
948.89779559 MHz
20|
10|
0
1MAX 1MA
=10}
D1 -13 dBm
-20| / ‘
=30
[ \ Fundamental
4 ] .
WMMMWMMMWMMAMWMMM»M RV O
=50
-60]
—70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:42:42
.
1 GHz - 10 GHz (10 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.72 dBm VBW 3 MHz
30 dBm 6.62725451 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl T _28.72 dm
6.62725451 GHz
20|
10|
0
1MAX iMA
=10}
|-D1 -1 dB
—20|
1
30 /[X
ﬁbbw*’*UﬂW%JW/“/\h\LMﬁU\ﬁAAJv~wﬂupwvAA”*V/AMMA ‘\thJP’“\ANMA/VVVWAJN¢*”J“
-40
-50
-60
-70l

Start 1 GHz

Date:

17.DEC.2019

900 MHz/

19:22:21

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, 16-QAM,

Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.44 dBm VBW 300 kHz
30 dBm 933.90781563 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.44 dBnj
933.90781/563 MHz
20|
10|
0
1MAX \
=10
D1 -13 dBm
-20| / \
=30 I \
_40 J 1
=50
-60|
—70|

Date

Start 30 MHz

H 26.DEC.2019

97 MHz/

11:19:23

Stop 1 GHz

1 GHz - 10 GHz (10 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -27.66 dBm VBW 3 MHz
30 dBm 6.64529058 GHz SWT 52 ms Unit dBm
30
5 dB pffset vi|ir1g _27.66 dB
6.64529058 GHz
20|
10|
0
1MAX
=10}
D1 -1 dB
—20|
1
. /X ,
-40
-50
-60
~70

Date

Start 1 GHz

H 26.DEC.2019

900 MHz/

11:08:10

Stop 10 GHz

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 12:

30 MHz - 1 GHz (1.4 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.81 dBm VBW 300 kHz
30 dBm 906.69338677 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|rT1] -41.81 dB
9(6.69338677 MHz
20|
10 Y
0|
1MAX
-10
Dl -13 dBm
-20
-30
~40 1

-60|

Date

Start 30 MHz

17.DEC.2019

97 MHz/

19:34:16

Stop 1 GHz

1 GHz - 10 GHz (1.4 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.49 dBm VBW 3 MHz
30 dBm 6.60921844 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl (T1g _28.49 dp
6.60921/844 GHz|
20|
10|
0]
1MAX
=10
D1 -1 dB
=20
1
a9 M

Date

Start 1 GHz

H 17.DEC.2019

900 MHz/

19:25:36

Stop 10 GHz

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.38 dBm VBW 300 kHz
30 dBm 994.16833667 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.38 dBnj
994.16833667 MHz
20|
10| \
0
1MAX
=10
D1 -13 dBm
—20|
=30
_40| 1
WM\W&MW&WWM A A
=50
-60|
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:21:20

1 GHz - 10 GHz (1.4 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.88 dBm VBW 3 MHz
30 dBm 6.68136273 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl T _24.88 dB
6.68136273 GHz
20|
10|
0
1MAX
=10
D1 -1 dB
=20
1
30 X
M/v‘«l\, MWMW WL«,MMM Wadnt
40 W
=50
-60|
-70l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 26.DEC.2019 11:09:23

iMA

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, QPSK, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.75 dBm VBW 300 kHz
30 dBm 992.22444890 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -42.75 dBmu
992.22444890 MHz
20|
10 ¥
0
1MAX 1MA
=10}
D1 -13 dBm
-20|
=30
4 J Fundamental
NPT WYY GV AP TYVE VAT ,WM WMM
=50
-60]
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:35:46
.
1 GHz - 10 GHz (3 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.60 dBm VBW 3 MHz
30 dBm 6.66332665 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl (T1g _24.60 am
6.66332665 GHz|
20
10
0
1MAX iMA
=10}
|-D1 -1 dB
—20|
1
h m/x%
%OWWWW
-50
-60
-70l

Start 1 GHz

Date: 17.DEC.2019

19:24:53

900 MHz/

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.76 dBm VBW 300 kHz
30 dBm 992.22444890 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -41.76 dBmu
992.22444890 MHz
20|
10| \
0
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
-40 1
v\bmJLu»x
|y N it A ARRAII A A MANANY AAJWWWMNJ 4 A
it Fundamental
=50
-60|
—70|

Start 30 MHz

97 MHz/

Date:

26.DEC.2019

11:23:42

Stop 1 GHz

1 GHz - 10 GHz (3 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz REF Att 40 dB
Ref Lvl -28.82 dBm VBW 3 MHz
30 dBm 6.59118236 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl (T1g _2d.82 am
6.59118236 GHz
20|
10|
0f
1MAX 1iMA
=10
D1 -1 dB
=20
1
30 N’Y\
—40|
=50
-60|
-70|

Start 1 GHz

Date: 26.DEC.2019

900 MHz/

11:10:46

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.14 dBm VBW 300 kHz
30 dBm 998.05611222 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -42.14 dBmu
998.05611222 MHz
20|
19 ®
0
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
4 \ Fundamental
=50
-60|
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:37:08
.
1 GHz - 10 GHz (5 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -29.31 dBm VBW 3 MHz
30 dBm 6.60921844 GHz SWT 52 ms Unit dBm
30
5 dB pffset vi|(r1) ~29.31 dm
6.60921844 GHz|
20|
10|
0
1MAX 1iMA
=10
D1 -1 dB
=20
1
N J\U‘LA
%OWUNMWAJLAWW
=50
-60|
-70l

Start 1 GHz

Date:

17.DEC.2019

900 MHz/

19:24:26

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.95 dBm VBW 300 kHz
30 dBm 893.08617234 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -41.95 dBmu
893.08617234 MHz
20|
10| ‘K\\
0
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
-40 1
WM”waMM“JIHLAJ R Mgy ASANAAR zqu Mw#AWMMle&MMMW
=50
-60|
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:24:35
.
1 GHz - 10 GHz (5 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.80 dBm VBW 3 MHz
30 dBm 6.68136273 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl (T1g _24.80 am
6.68136273 GHz
20
10
0
1MAX 1iMA
=10
D1 -1 dB
=20
1
30 /X,
—40|
=50
-60|
-70l

Start 1 GHz

Date: 26.DEC.2019

11:11:23

900 MHz/

Stop 10 GHz

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, QPSK, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.84 dBm VBW 300 kHz
30 dBm 840.60120240 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -41.84 dBmu
840.60120240 MHz
20|
19 L3
0
1MAX 1MA
=10}
D1 -13 dBm
-20|
=30
4 L Fundamental
=50
-60]
~70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:38:04
.
1 GHz - 10 GHz (10 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.51 dBm VBW 3 MHz
30 dBm 6.66332665 GHz SWT 52 ms Unit dBm
30
5 dB pffset vil|ir1 _2d.51 am
6.66332665 GHz
20|
10|
0
1MAX iMA
=10}
|-D1 -1 dB
—20|
1
30 '/AX%
740AVM/MHVJN&rdﬂ}NVQAMNWuN@JkNN
-50
-60
-70l

Start 1 GHz

Date:

17.DEC.2019

900 MHz/

19:23:36

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, 16-QAM,

Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.30 dBm VBW 300 kHz
30 dBm 951.40280561 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -42.30 dBmu
991.40280561 MHz
20|
10] ‘R\\
0
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
a9 ;
Jaf A
NN |/ WY IRTYISVR S YN T SRTIF PV T T VN PR, A
Fundamental
=50
-60|
—-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:25:42
.
1 GHz - 10 GHz (10 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.21 dBm VBW 3 MHz
30 dBm 6.68136273 GHz SWT 52 ms Unit dBm
30
5 dB pffset vi|(r1) _28.21 dm
6.68136273 GHz|
20
10
0
1MAX 1iMA
=10
D1 -1 dB
=20
1
=30 /
—40|
=50
-60|
-70l

Start 1 GHz

Date: 26.DEC.2019 11:12:16

900 MHz/

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 17:
30 MHz - 1 GHz (5 MHz, QPSK, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.14 dBm VBW 300 kHz
30 dBm 998.05611222 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|rT1] -42.14 dB
998.05611222 MHz
20
10| k
0
1MAX 1MA
=10
D1 -13 dBm
=20
=30
4 \ Fundamental
[ oAb bt Attt At ] | besafisomsnn st
=50
-60
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:32:31
.
1 GHz - 10 GHz (5 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -29.24 dBm VBW 3 MHz
30 dBm 6.68136273 GHz SWT 52 ms Unit dBm
30
5 dB pffset vl (T1g _29.24 am
[ 2 ]
6.68136273 GHz
20|
10|
0
1MAX 1MA
=10}
|-D1 -1 dB
=20}
1
M
A I
=50
-60|
-70l

Start 1 GHz 900 MHz/

Date: 17.DEC.2019 19:27:44

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (5 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -42.52 dBm VBW 300 kHz
30 dBm 821.16232465 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -43.52 den g
841.16232465 MHz
20|
10]
0| \
1MAX 1MA
=10
D1 -13 dBm
—20|
=30
_aq 2
mewwww W"}tmww““
=50
-60|
=70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:27:46
.
1 GHz - 10 GHz (5 MHz, 16-QAM, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.49 dBm VBW 3 MHz
30 dBm 6.62725451 GHz SWT 52 ms Unit dBm
30
5 dB pffset vi|(r1) _28.49 dm
6.62725451 GHz
20|
10|
0
1MAX 1iMA
=10
D1 -1 dB
=20
1
_3q /X
—40|
=50
-60|
-70l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 26.DEC.2019 11:12:58

Fundamental

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, QPSK, Middle Channel)

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.79 dBm VBW 300 kHz
30 dBm 953.34669339 MHz SWT 245 ms Unit dBm
30
5 dB pffset Yi|T1) -41.79 dBmu
993.34669339 MHz
20|
10|
0 A 4
1MAX 1MA
=10}
D1 -13 dBm
-20|
=30
. I \ ) Fundamental
VMM«MM”J“A“wNVwa A A MEA&wM‘AmwwwmnmJJ hﬂhN*”“*WMM%UMALW¢
=50
-60]
70|
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 17.DEC.2019 19:30:58
.
1 GHz - 10 GHz (10 MHz, QPSK, Middle Channel)
Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.71 dBm VBW 3 MHz
30 dBm 6.62725451 GHz SWT 52 ms Unit dBm
30
5 dB pffset vil|ir1 _2d.71 am
6.62725451 GHz
20|
10|
0
1MAX iMA
=10}
|-D1 -1 dB
—20|
1
30 MX
-40
-50
-60
-70|

Start 1 GHz

Date:

17.DEC.2019

900 MHz/

19:28:30

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

30 MHz - 1 GHz (10 MHz, 16-QAM,

Middle Channel)

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -41.07 dBm VBW 300 kHz
30 dBm 900.86172345 MHz SWT 245 ms Unit dBm
30
5 dB pffset Vifrr1) -41.07 dBmu
9Q0.86172345 MHz
20|
10|
0| AN
1MAX 1MA
-10
D1 -13 dBm
-20
-30 I \
-40
" P WOW 'Y } IA/JNW WA
A Ao A Al A A M Fundamental
-50
-60
-70l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 26.DEC.2019 11:29:20

1 GHz - 10 GHz (10 MHz, 16-QAM, Middle Channel)

Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl -28.37 dBm VBW 3 MHz
30 dBm 6.64529058 GHz SWT 52 ms Unit dBm
30
5 dB pffset vi|T1) —248.37 dB
6.64529058 GHz
20
10
0
1MAX 1MA
=10}
D1 -1 dB
—20|
1
-30| /.‘Xm
,MW"* Mo b
-50
-60
-70l

Start 1 GHz

Date: 26.DEC.2019

900 MHz/

11:13:28

Stop 10 GHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

FCC § 2.1053; § 22.917 (a); § 24.238 (a); §27.53 (g) (h) - SPURIOUS
RADIATED EMISSIONS

Applicable Standards

FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(g) (h)

22.917 (a) Out of band emissions. The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log (P)
dB.

24.238 (a) Out of band emissions. The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log (P)
dB.

(g) For operations in the 600 MHz band and the 698-746 MHz band, the power of any emission
outside a licensee's frequency band(s) of operation shall be attenuated below the transmitter power (P)
within the licensed band(s) of operation, measured in watts, by at least 43 + 10 log (P) dB. Compliance
with this provision is based on the use of measurement instrumentation employing a resolution bandwidth
of 100 kilohertz or greater. However, in the 100 kilohertz bands immediately outside and adjacent to a
licensee's frequency block, a resolution bandwidth of at least 30 kHz may be employed.

(h) AWS emission limits—(1) General protection levels. Except as otherwise specified below, for
operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz, 1915-1920 MHz, 1995-2000 MHz,
2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180-2200 bands, the power of any emission
outside a licensee's frequency block shall be attenuated below the transmitter power (P) in watts by at least
43 + 10 logl0 (P) dB.

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB = 10 Ig (TX pwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB =43 + 10 Log;o (power out in Watts)
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Test Data

Environmental Conditions

Temperature: 232 °C
Relative Humidity: 51%
ATM Pressure: 101.3 kPa

The testing was performed by Winnie Yang on 2019-12-24.

Test mode: Transmitting (Pre-scan with low, middle and high channels, and the worse case data as below)

30 MHz ~ 10 GHz:

WCDMA Band V
Frequenc Receiver | Turntable gntenng - Eabstisiied Absolute Limit | Marein
q A Reading Angle Height | Polar Submitted | Cable Antefma Level g
(MHz) B D Level Loss Gain B (dBm) | (dB)
(dBpv) egree (cm) | (H/V) . | (dBm)
(dBm) (dB) | (dBd/dBi)
WCDMA Mode, Middle channel

128.11 58.12 234 200 H -54.33 0.35 -6.11 -60.79 -13.00 | 47.79
128.11 44.16 217 100 A% -61.95 0.35 -6.11 -68.41 -13.00 55.41
1673.20 25.90 174 100 H -79.63 0.84 8.48 -71.99 -13.00 | 58.99
1673.20 26.97 21 200 \% -78.56 0.84 8.48 -70.92 -13.00 57.92
2509.80 25.92 319 100 H -76.03 0.89 10.09 -66.83 -13.00 | 53.83
2509.80 28.52 27 200 A% -73.43 0.89 10.09 -64.23 -13.00 51.23

30 MHz ~ 20 GHz:

WCDMA Band 11
Frequenc Receiver | Turntable R A - SIS Absolute Limit | Marein
q \ Reading Angle Height | Polar Submitted | Cable Ante{ma Level g
(MHz) @BuV) | Degree em) | (H/V) Level Loss Gain (dBm) (dBm) | (dB)
(dBm) (dB) | (dBd/dBi)
WCDMA Mode, Middle channel

127.66 58.33 11 200 H -54.15 0.35 -6.11 -60.61 -13.00 | 47.61
127.66 44.58 292 200 A% -61.51 0.35 -6.11 -67.97 -13.00 54.97
3760.00 27.06 175 100 H -70.92 0.95 9.74 -62.13 -13.00 | 49.13
3760.00 2591 78 100 A\ -72.07 0.95 9.74 -63.28 -13.00 50.28
5640.00 25.12 139 200 H -68.73 1.15 10.47 -59.41 -13.00 | 46.41
5640.00 26.57 128 200 A% -67.28 1.15 10.47 -57.96 -13.00 | 44.96

Note:

1) Antenna gain is dBd for frequency below 1GHz and dBi for frequency above 1GHz
2) Absolute Level (dBm) = Submitted Level (dBm) - Cable loss (dB) + Antenna Gain (dBd/dBi)
3) Margin (dB) = Limit (dBm) - Absolute Level (dBm)
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Test mode: Transmitting (Pre-scan with all the bandwidth, and worse case as below)

30 MHz ~ 20 GHz:

LTE Band 2:
Frequency Receiyer Turntable R.X ZAnichia Submittedsmz?:l::l:ed Ao Absolute Limit | Margin
MHz) | (RIUS | eee,  Heisht] Polar | vl | Loss | Gain | gpey | (@Bm)  (dB)
nv) Degree (cm) | (H/V) . (dBm)
(dBm) (dB) | (dBd/dBi)
QPSK 1.4MHz Bandwidth Middle Channel
128.56 61.18 324 200 H -51.25 0.35 -6.11 -57.71 -13.00 | 44.71
128.56 47.27 133 100 \Y -58.86 0.35 -6.11 -65.32 | -13.00 | 52.32
3760.00 27.78 268 200 H -70.20 0.95 9.74 -61.41 -13.00 | 4841
3760.00 26.83 349 200 v -71.15 0.95 9.74 -62.36 | -13.00 | 49.36
5640.00 25.74 204 100 H -68.11 1.15 10.47 -58.79 | -13.00 | 45.79
5640.00 26.26 221 200 A% -67.59 1.15 10.47 -58.27 | -13.00 | 45.27
16-QAM 1.4MHz Bandwidth Middle Channel

128.11 61.29 272 100 H -51.16 0.35 -6.11 -57.62 | -13.00 | 44.62
128.11 46.56 76 200 A" -59.55 0.35 -6.11 -66.01 -13.00 | 53.01
3760.00 26.98 51 100 H -71.00 0.95 9.74 -62.21 -13.00 | 49.21
3760.00 27.55 106 100 v -70.43 0.95 9.74 -61.64 | -13.00 | 48.64
5640.00 24.86 113 100 H -68.99 1.15 10.47 -59.67 | -13.00 | 46.67
5640.00 25.66 102 200 v -68.19 1.15 10.47 -58.87 | -13.00 | 45.87

30 MHz ~ 20 GHz:

LTE Band 4:

ST Receiyer Turntable R nienig Submittedsmz?:l::l:ed Ao Absolute Lttt | il
(MHz) | Reading | dngle | Height | Polar | 5y ™y " TGain | ol | @Bm) | (@B)
(dBpV) Degree (cm) | (H/V) . (dBm)
(dBm) (dB) | (dBd/dBi)
QPSK 1.4MHz Bandwidth Middle Channel
128.11 60.00 323 100 H -52.45 0.35 -6.11 -58.91 -13.00 | 45091
128.11 46.33 226 200 \Y -59.78 0.35 -6.11 -66.24 | -13.00 | 53.24
3465.00 25.66 228 100 H -73.15 0.93 9.87 -64.21 -13.00 | 51.21
3465.00 26.58 226 200 v -72.23 0.93 9.87 -63.29 | -13.00 | 50.29
5197.50 26.22 270 100 H -69.51 1.10 10.30 -60.31 -13.00 | 47.31
5197.50 27.14 287 100 A% -68.59 1.10 10.30 -59.39 | -13.00 | 46.39
16-QAM 1.4MHz Bandwidth Middle Channel

127.67 60.92 250 100 H -51.56 0.35 -6.11 -58.02 | -13.00 | 45.02
127.67 46.56 196 100 \Y -59.53 0.35 -6.11 -65.99 | -13.00 | 52.99
3465.00 25.34 275 200 H -73.47 0.93 9.87 -64.53 -13.00 | 51.53
3465.00 26.26 287 200 v -72.55 0.93 9.87 -63.61 -13.00 | 50.61
5197.50 26.81 152 100 H -68.92 1.10 10.30 -59.72 | -13.00 | 46.72
5197.50 26.57 216 100 A% -69.16 1.10 10.30 -59.96 | -13.00 | 46.96
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30 MHz ~ 10 GHz:

LTE Band 5:
ST Receiyer Turntable Rx Antenna Submittedsutg:lt)lll:ed e Absolute Lttt | il
(MHz) | eading | dngle | Height | Polar | 5y 0™ 0" “Gain | ol | @Bm) | (dB)
(dBpv) Degree (cm) | (H/V) . (dBm)
(dBm) | (dB) | (dBd/dBi)
QPSK 1.4MHz Bandwidth Middle Channel
150.54 62.32 209 200 H -48.92 0.37 -6.15 -55.44 | -13.00 | 42.44
150.54 51.67 63 100 v -55.54 0.37 -6.15 -62.06 | -13.00 | 49.06
1673.00 26.46 31 200 H -79.07 0.84 8.48 -71.43 | -13.00 | 58.43
1673.00 27.78 163 100 v -77.75 0.84 8.48 -70.11 -13.00 | 57.11
2509.50 26.46 218 100 H -75.49 0.89 10.09 -66.29 | -13.00 | 53.29
2509.50 28.89 124 200 \Y% -73.06 0.89 10.09 -63.86 | -13.00 | 50.86
16-QAM 1.4MHz Bandwidth Middle Channel

150.54 61.90 144 100 H -49.34 0.37 -6.15 -55.86 | -13.00 | 42.86
150.54 51.14 177 200 A" -56.07 0.37 -6.15 -62.59 | -13.00 | 49.59
1673.00 27.07 30 100 H -78.46 0.84 8.48 -70.82 | -13.00 | 57.82
1673.00 28.63 99 200 v -76.90 0.84 8.48 -69.26 | -13.00 | 56.26
2509.50 26.98 303 200 H -74.97 0.89 10.09 -65.77 | -13.00 | 52.77
2509.50 28.78 78 100 A% -73.17 0.89 10.09 -63.97 | -13.00 | 50.97

30 MHz ~ 10 GHz:

LTE Band 12:

Frequency | necever | Turntable R.X Ao SubmittedSUsz:lll::let i Antenna | TS | Limit | Margin
(MHz) Reading Angle | Height | Polar Level Loss Gain Level (dBm)  (dB)
(dBuV) | Degree | (cm) | (H/V) | (dBm)
(dBm) (dB) | (dBd/dBi)
QPSK 1.4MHz Bandwidth Middle Channel
150.54 61.49 183 100 H -49.75 0.37 -6.15 -56.27 | -13.00 | 43.27
150.54 51.53 5 100 \Y% -55.68 0.37 -6.15 -62.20 | -13.00 49.2
1415.00 27.63 13 100 H -79.43 0.82 7.96 -72.29 | -13.00 | 59.29
1415.00 27.99 157 100 \Y% -79.07 0.82 7.96 -71.93 | -13.00 | 58.93
2122.50 26.64 349 100 H -75.92 0.86 9.27 -67.51 -13.00 | 54.51
2122.50 27.79 354 200 A% -74.77 0.86 9.27 -66.36 | -13.00 | 53.36
16-QAM 1.4MHz Bandwidth Middle Channel

150.54 62.04 212 100 H -49.20 0.37 -6.15 -55.72 | -13.00 | 42.72
150.54 50.82 268 100 \Y% -56.39 0.37 -6.15 -62.91 -13.00 | 4991
1415.00 26.89 142 200 H -80.17 0.82 7.96 -73.03 | -13.00 | 60.03
1415.00 27.36 123 200 \Y% -79.70 0.82 7.96 -72.56 | -13.00 | 59.56
2122.50 27.56 127 200 H -75.00 0.86 9.27 -66.59 | -13.00 | 53.59
2122.50 28.22 69 200 A% -74.34 0.86 9.27 -65.93 | -13.00 | 52.93
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30 MHz ~ 10 GHz:

LTE Band 17:
Frequency Receiver | Turntable Rx I Submittedsusz:lt)lll: = Antenna Absolute |y ;e Margin
(MHz) | Reading | Angle | Height | Polar | ™"y = ™" 7™ "oty Level | 1Bm) | (dB)
(dBuV) | Degree | (cm) | (H/V) | (dBm)
(dBm) (dB) | (dBd/dBi)
QPSK 5MHz Bandwidth Middle Channel

151.07 62.14 62 200 H -49.07 0.37 -6.15 -55.59 | -13.00 | 42.59
151.07 48.90 4 200 A% -58.33 0.37 -6.15 -64.85 | -13.00 | 51.85
1420.00 26.22 301 100 H -80.84 0.82 7.98 -73.68 | -13.00 | 60.68
1420.00 26.99 132 200 A% -80.07 0.82 7.98 -72.91 -13.00 | 59.91
2130.00 26.60 175 100 H -75.95 0.86 9.29 -67.52 | -13.00 | 54.52
2130.00 27.94 347 200 v -74.61 0.86 9.29 -66.18 | -13.00 | 53.18

16-QAM 5MHz Bandwidth Middle Channel

151.07 62.38 112 100 H -48.83 0.37 -6.15 -55.35 | -13.00 | 42.35
151.07 52.39 311 200 A% -54.84 0.37 -6.15 -61.36 | -13.00 | 48.36
1420.00 26.05 134 100 H -81.01 0.82 7.98 -73.85 | -13.00 | 60.85
1420.00 26.94 111 200 \Y% -80.12 0.82 7.98 -72.96 | -13.00 | 59.96
2130.00 27.71 94 200 H -74.84 0.86 9.29 -66.41 -13.00 | 5341
2130.00 28.09 129 100 A% -74.46 0.86 9.29 -66.03 -13.00 | 53.03

Note:

1) Antenna gain is dBd for frequency below 1GHz and dBi for frequency above 1GHz
2) Absolute Level (dBm) = Submitted Level (dBm) - Cable loss (dB) + Antenna Gain (dBd/dBi)

3) Margin (dB) = Limit (dBm) - Absolute Level (dBm)
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FCC § 22.917 (a); § 24.238 (a); §27.53 (g )(h) - BAND EDGES

Applicable Standards

According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges must
be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (g) (h), the power of any emission outside a licensee's frequency band(s) of operation
shall be attenuated below the transmitter power (P) within the licensed band(s) of operation, measured in watts,
by at least 43 + 10 log (P) dB.

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies
between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies
between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor

shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 +

10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below

2495 MHz may also submit a documented interference complaint against BRS licensees operating on channel
BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS licensees.

FCC §2.1051.The power of any emission outside a licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 + 10
log (P) dB. Compliance with this provision is based on the use of measurement instrumentation employing a
resolution bandwidth of 1 MHz or less, but at least one percent of the emission bandwidth of the fundamental
emission of the transmitter, provided the measured energy is integrated over a | MHz bandwidth.

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency.

EUT Splitter Signal Analyzer

g

CMU200/
Test Data CMW500

Environmental Conditions

Temperature: 23.5~253C
Relative Humidity: 50~53 %
ATM Pressure: 102.7~103.3 kPa

The testing was performed by Winnie Yang from 2019-12-11 to 2019-12-22.
EUT operation mode: Transmitting

Test Result: Compliant.

FCC Part 22H, Part 24E, Part 27 Page 131 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

WCDMA Band V

WCDMA (Rel 99) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.45 dBm VBW 100 kHz
30 dBm 824.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset vl _19.45 ab
844.00000000 MHz
20
10] //,J\"\ \\M\\
0|
1MAX \
-10
pl -13 dBm
b
~20| /ﬁ \[
-30 i
740\MNIMM
-50
-60
~70l
Center 824 MHz 1 MHz/ Span 10 MHz

Date:

13.DEC.2019

14:49:20

WCDMA (Rel 99) Mode, Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.07 dBm VBW 100 kHz
30 dBm 849.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset vil|ir1 _14.07 am
849.00000000 MHz
20|
. //’\V “‘“\.1\
0
lfAX \
=10}
7[31 -1 dB
,204\) 1.[!
~30 \ANH.AM\A |
-40
=50
-60|

Center 849 MHz

Date: 13.DEC.2019 15:07:36

1 MHz/

Span 10 MHz

iMA
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WCDMA (HSDPA) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.22 dBm VBW 100 kHz
30 dBm 824.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|[rT1] -15.22 dBm|
844.00000000 MHz
20
0 M ™y
1MAX \
-10|
Dl -13 dBm \
Y
_20| P U
] " (’\/
: WMJ v
a0 AW ,.,\Aﬂw\lw
-50|
- 60|
-70l
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 13.DEC.2019 14:55:48
.
WCDMA (HSDPA) Mode, Right Band Edge
Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.58 dBm VBW 100 kHz
30 dBm 849.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset vi|T1) ~19.58 dB
849.00000000 MHz
20
. /"” l"‘\\
0
11Ax \
-10|
4f1 -14 aB 1
—20| U A
o \/\/)‘LWM .,
-40|
-50|
-60|
-70l

Center 849 MHz

Date:

13.DEC.2019

1 MHz/

15:06:15

Span 10 MHz

iMA
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WCDMA (HSUPA) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.43 dBm VBW 100 kHz
30 dBm 824.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|[rT1] -15.43 dBr|
844.00000000 MHz
20|
N [w/\ \*\
1MAX \
-10
D1 -13 dBm \
R
-20 \r
V/.l Mw/\
ooy A.lAW
-50
-60
-70l
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 13.DEC.2019 14:56:22

WCDMA (HSUPA) Mode, Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.35 dBm VBW 100 kHz
30 dBm 849.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset vil|ir1 _14.35 aB
849.00000000 MHz
20|
. /‘" l\\
0
l?f‘AX \
=10}
7r]l -1 dB
= A
30 \M “vﬂw«/‘
-40
-50
-60
-70l

Center 849 MHz

Date: 13.DEC.2019

1 MHz/

15:06:58

Span 10 MHz

iMA
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WCDMA (HSPA+) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.54 dBm VBW 100 kHz
30 dBm 824.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset Vifrr1) -1§.54 dBm
844.00000000 MHz
20|
N it ™
0 / \
1MAX \
-10
D1 -13 dBm \
—20| n \/
: A M\f
30| JW v
-40| W
-50
-60
—-70l
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 13.DEC.2019 14:57:21
.
WCDMA (HSPA+) Mode, Right Band Edge
Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.12 dBm VBW 100 kHz
30 dBm 849.00000000 MHz SWT 10 ms Unit dBm
30,
5 dB pffset vi|(r1) ~15.12 dm
849.00000000 MHzZ
20|
10| / AN“\

I

e VNMM”M
—40|
=50
-60|
-70l
Center 849 MHz 1 MHz/ Span 10 MHz
Date: 13.DEC.2019 15:07:18

iMA
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WCDMA Band 11

WCDMA (Rel 99) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.34 dBm VBW 100 kHz
30 dBm 1.84987976 GHz SWT 10 ms Unit dBm
30
5 dB pffset Vifrr1) -16.34 dBm
1.84987976 GHz
20|
1 ad ™
o // \\
1MAX / \ 1MA
=10
D1 -13 dBm 1 \
W/K f
-30 rﬂﬂ//”‘ A’JA/
—40|
=50
-60|
—-70l
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date:

11.DEC.2019

18:57:08

WCDMA (Rel 99) Mode, Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
®Ref vl -14.18 dBm VBW 100 kHz
30 dBm 1.91000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset vl T -14.18 gl oy
1.91000000 GHz|
20|
WWWWA\,\
10|

7fl -1 dB
20

M\.L.w.

-60|

Date:

Center 1.91 GHz

11.DEC.2019

1 MHz/

19:05:13

Span 10 MHz
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WCDMA (HSDPA) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.58 dBm VBW 100 kHz
30 dBm 1.84989980 GHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|T1) -1§.58 dBmu
1.84989980 GHz
20|
10 /,,JN/ L\\
o / \
1MAX / \ 1MA
=10
D1 -13 dBm T \
Mv«/ u
30 M\NLAW

-40

Ao}

Wi

=50|
-60)
70|
Center 1.85 GHz 1 MHz/ Span 10 MHz
Date: 11.DEC.2019 18:58:09
WCDMA (HSDPA) Mode, Right Band Edge
Marker 1 [T1] RBW 50 kHz RF Att 40 dB
®Ref vl -14.34 dBm VBW 100 kHz
30 dBm 1.91000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset vl (T1g _14.34 aB
1.91000000 GHz|
20|
B T L
10|
C /’ NL
l?fX \ 1MA
-10}
7fl -1 dB
-zcku IA
-390 qu"‘w
W%
-50|
-60j
-70|

Date

Center 1.91 GHz

H 11.DEC.2019

1 MHz/

19:06:53

Span

10 MHz
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WCDMA (HSUPA) Mode, Left Band Edge

Marker 1 ([T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -17.16 dBm VBW 100 kHz
30 dBm 1.84985972 GHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|T1) -17.16 dBmu
1.84985972 GHz
20|
. e M
O / \\
1MAX / \ 1MA
=10
D1 -13 dBm 1 \
A f
Mm/ i
B J\_/‘[V »
ok
i
=50
-60|
-70l
Center 1.85 GHz 1 MHz/ Span 10 MHz
pate: 11.DEC.2019 18:59:30
.
WCDMA (HSUPA) Mode, Right Band Edge
Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.01 dBm VBW 100 kHz
30 dBm 1.91000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset vl T _19.01 dB
[ A ]
1.91000000 GHz|
20
10 //"’ “‘*\\
0
l?{AX \ iMA
=10
7fil -1 dB 1
il A
T \/\/‘*
-30| A V\‘AM
_ 40| MI\
=50
-60|
-70l

Center 1.91 GHz

1 MHz/

Span 10 MHz

Date: 11.DEC.2019 19:08:14
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WCDMA (HSPA+) Mode, Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.69 dBm VBW 100 kHz
30 dBm 1.84991984 GHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|T1) -16.69 dBnj
1.84991984 GHz
20|

WWWV\

1MAX /

D1 -13 dBm

1
o

-60|

Center 1.85 GHz 1 MHz/ Span

Date: 11.DEC.2019 19:02:07

WCDMA (HSPA+) Mode, Right Band Edge

Marker 1 [T1]
-14.66 dBm

RBW 50 kHz

100 kHz

RF Att

B s 1

30 dBm

VBW

1.91000000 GHz SWT 10 ms Unit

MHz

40 dB

5 dB pffset vl (T1g

1.91000

-14.

000

66 dB

GHz|

;

7f11 14 aB i
ool n

=

5
=

;

-60|

Center 1.91 GHz 1 MHz/

Date: 11.DEC.2019 19:08:47

Span 10 MHz

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 2:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -18.72 dBm VBW 50 kHz
30 dBm 1.84999399 GHz SWT 19 ms Unit dBm
30
5 dB pffset Yi|T1) -1§.72 dBnj
1.84999399 GHz
20|
/VIMW\MI\/\M,\
10|
o / \
1MAX \
=10
D1 -13 dBm \\
—20| \A
YN w\//
N S
—40|
=50
-60|
-70l
Center 1.85 GHz 300 kHz/ Span 3 MHz
Date: 17.DEC.2019 10:59:40
QPSK (1.4 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -18.91 dBm VBW 50 kHz
30 dBm 1.91000902 GHz SWT 19 ms Unit dBm
30
5 dB pffset vl T _14.91 dB
1.91000902 GHz|
20|
10 /f ”‘/\\
0

lMAX/

—j;’fl

—zcm

-60|

Center 1.91 GHz

Date:

17.DEC.2019

11:12:22

300 kHz/

Span 3 MHz

imMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -16.09 dBm VBW 100 kHz
30 dBm 1.85000000 GHz SWT 17 ms Unit dBm
30
5 dB pffset Yi|T1) -16.09 dBmu
1.85000000 GHz
20|
10 adnababrn, TASVLA'Y
o / \
1MAX / \ 1MA
=10
D1 -13 dBm
]
W
—40|
=50
-60|
=70l
Center 1.85 GHz 600 kHz/ Span 6 MHz
Date: 17.DEC.2019 13:48:29
.
QPSK (3 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -16.13 dBm VBW 100 kHz
30 dBm 1.91001202 GHz SWT 17 ms Unit dBm
30
5 dB pffset vl (T1g ~14.13 am
1.91001202 GHz =
20
oA AW A
o / \
1iMA

=20

]

-60|

Center 1.91 GHz

Date: 17.DEC.2019

600 kHz/

13:52:35

Span 6 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.97 dBm VBW 200 kHz
30 dBm 1.85000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|[rT1] -15.97 dBmu
1.85000000 GHz
20|
AL AN A AT U AN
1 [N vu”‘\/~\1
0 / K
1MAX } \ 1MA
-10
D1 -13 dBm
]
30 e A w\.»’{
NJN\”Jth*”¢VWMMV\NWWVV i
-40
-50
-60
-70l

Center 1.85 GHz

1 MHz/

Span 10 MHz

Date: 17.DEC.2019 14:06:57

QPSK (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lyl -14.08 dBm  VBW 200 kiz
30 dBm 1.91000000 GHz SWT 10 ms Unit aBm
30
5 dB pfrset v ~14.08 am
1.91000000 GHz
20|
1o )MWWWMWMM\
0
/MAX \ iMA
=10}
FUl -1 dB
=20
-30 \\J\’*Kﬂaﬁﬁpnlni W
-40
-50
-60
~70

Center 1.91 GHz

Date:

17.DEC.2019

1 MHz/

13:58:56

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -18.80 dBm VBW 300 kHz
30 dBm 1.85000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -1§.80 dBmu
1.85000000 GHz
20|
10l YA “V“'U”ﬁAVWAm
o [ \
1MAX / \ 1MA
=10
D1 -13 dBm
—20| j
-30 WW
TN T
=50
-60|
=70l

Center 1.85 GHz

Date: 17.DEC.2019

2 MHz/

14:12:26

Span 20 MHz

QPSK (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB

Ref Lvl -15.70 dBm VBW 300 kHz

30 dBm 1.91000000 GHz SWT 5 ms Unit dBm
30

5 dB pffset vl (T1g —15.70 am
1.91000000 GHz|

20|
oA A AN AAMAA s il

MAX

=

ful -1

=20

B g

-60|

Center 1.91 GHz

Date: 17.DEC.2019

2 MHz/

14:14:57

Span 20 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (15 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -15.70 dBm VBW 500 kHz
30 dBm 1.85000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|[rT1] -15.70 dBnj
1.85000000 GHz
20|

|

1MAX ’]

D1 -13 dBm

-60|

Center 1.85 GHz 3 MHz/

Date: 17.DEC.2019 14:21:15

Span

30 MHz

QPSK (15 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -17.72 dBm VBW 500 kHz
30 dBm 1.91006012 GHz swT 5 ms Unit dBm
30
5 dB prfset vl e _11.72 dm
1.91006012 GHz
20|
10| / \
0
/MAX \
=10}
f»Ul -1 dB 1
—20|
=30
_40 "“‘kkuvn
WA s
-50
-60
-70l
Center 1.91 GHz 3 MHz/ Span 30 MHz
Date: 17.DEC.2019 16:54:05

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratori

es Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (20 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -23.62 dBm VBW 500 kHz
30 dBm 1.85000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -23.62 dBnj
1.85000000 GHz
20|
19 Al v Ay
o \
1MAX \
=10
D1 -13 dBm
—20|
h M/‘w‘J
_ 40| A b, ‘I&W
RS id Vel 4 itad
=50
-60|
—-70l
Center 1.85 GHz 4 MHz/ Span 40 MHz
Date: 17.DEC.2019 17:02:03

QPSK (20 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -21.76 dBm VBW 500 kHz
30 dBm 1.91008016 GHz swT 5 ms Unit dBm
30,
5 dB prfset vl e _21.76 am
1.91008016 GHz
20|
19 ,NWW v “"MU‘\M\
0
/MAX ‘
-10
p1 -14 as \
20 \
-3 w“ M"l/\w
-40 \Jl\m
=50
-60
~70
Center 1.91 GHz 4 MHzZ/ Span 40 MHz
Date: 17.DEC.2019 16:58:56

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -19.59 dBm VBW S0 kHz
30 dBm 1.85000000 GHz SWT 19 ms Unit dBm
30
5 dB pffset Vifrr1) -19.59 dBmu
1.85000000 GHz
20|
. r\("\, '\/\N\/ﬁ\,v
o / \
1MAX / \ 1MA
-10|
D1 -13 dBm \\
B \MA{J \u\
30 NP WAt
M"'\N v
-40)
-50)
-60)
—-70l

Center 1.85 GHz

Date: 17.DEC.2019

300 kHz/

11:01:23

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

B s 1

Marker 1 [T1]

RBW
-16.74 dBm VBW
1.91000301 GHz SWT

30 dBm
30

5 dB pffset
20|
10|

lMAX/
=10

20 kHz RF Att 40 dB
50 kHz
19 ms Unit dBm
Yi|rr1) -14.74 dB =
1.91000301 GHz
1iMA

—nyl dB
=20

-60|

Center 1.91 GHz

Date: 17.DEC.2019

300 kHz/

11:13:35

Span 3 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -14.99 dBm VBW 100 kHz
30 dBm 1.85000000 GHz SWT 17 ms Unit dBm
30
5 dB pffset Yi|T1) -14.99 dBnj
1.85000000 GHz
20|
10 Ay amnlutaaptd M, AW
o / \
1MAX / \
=10}
D1 -13 dBm
20 N\r‘]
=39 Wﬂ] J et
-40
=50
-60]
~70l
Center 1.85 GHz 600 kHz/ Span 6 MHz
Date: 17.DEC.2019 13:49:25
.
16-QAM (3 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -17.17 dBm VBW 100 kHz
30 dBm 1.91001202 GHz swT 17 ms Unit dBm
30
5 dB prfset vl e _11.17 dm
1.91001202 GHz
20|
Lol AASAMAAI M MANM
0| / \
}MAX \
=10}
LUl -1 dB \i
=20
_ VWAL A A
30) WA M
-40
-50
-60
-70l
Center 1.91 GHz 600 kHz/ Span 6 MHz
Date: 17.DEC.2019 13:54:02

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -14.97 dBm VBW 200 kHz
30 dBm 1.85000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset Yi|T1) -14.97 dBmu
1.85000000 GHz
20|
A
, oot A
o / \
1MAX / \ 1MA
=10
D1 -13 dBm
_20 F
30 I AVA._.AJ’
Mw«ww’“ h
—40|
=50
-60|
—-70l

Center 1.85 GHz

1 MHz/

Date:

17.DEC.2019

14:07:36

Span 10 MHz

16-QAM (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz REF Att 40 dB
Ref Lvl -16.28 dBm VBW 200 kHz
30 dBm 1.91000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset vi|T1) ~14.28 dB
1.91000000 GHz
20|
Lol A A A AN
0 / \
fMAX \ iMa
=10
'LUl -1 dB *
=20
39 ‘\‘W\QMJ\/\VA\.WU lun,,w
—40|
=50
-60|
-70l

Date:

Center 1.91 GHz

17.DEC.2019

1 MHz/

14:04:39

Span 10 MHz

FCC Part 22H, Part 24E, P

art 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -18.15 dBm VBW 300 kHz
30 dBm 1.85000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -1§.15 dBnj
1.85000000 GHz
20|
19 it M A A A,
o ) \
1MAX / \
=10
D1 -13 dBm J
—20| /’
- M
740M
=50
-60|
—-70l
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 17.DEC.2019 14:13:14
.
16-QAM (10 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -15.53 dBm VBW 300 kHz
30 dBm 1.91000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset vi|(r1) -15.53 dm
1.91000000 GHz|
20|
10 PMWMWAWVWWW«vA
o / \
/MAX \
=10
J»Ul -1 dB \‘
=20
- 'I\“‘E'AWWW%
o Wy,
=50
-60|
-70l
Center 1.91 GHz 2 MHz/ Span 20 MHz
Date: 17.DEC.2019 14:15:40

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (15 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -16.24 dBm VBW 500 kHz

30 dBm 1.85000000 GHz SWT 5 ms Unit dBm

30
5 dB pffset Yi|T1) -16.24 dBnj
1.85000000 GHz

20|

ANﬁuvaﬁxpﬂ\“MMwﬂwALd

m»/k\

\

1MAX /

D1 -13 dBm

-60|

Center 1.85 GHz

Date: 17.DEC.2019 16:51:51

3 MHz/

Span 30 MHz

16-QAM (15 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -18.02 dBm VBW 500 kHz
30 dBm 1.91006012 GHz SWT 5 ms Unit dBm
30
5 dB pffset vl (T1g ~18.02 dm
1.91006012 GHz
20|

M‘WWWM

)l |

=10
ful -1

=20

;

My

-60|

Center 1.91 GHz

Date: 17.DEC.2019 16:54:57

3 MHz/

Span 30 MHz

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (20 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -22.60 dBm VBW 500 kHz
30 dBm 1.85000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -22.60 dBmu
1.85000000 GHz
20|

10]
ol [ \
1MAX / \ 1MA
-10]
D1 -13 dBm /
20

N LMMMM WW

—40 |v.'ll.wl\

-50
-60
-70l
Center 1.85 GHz 4 MHz/ Span 40 MHz
Date: 17.DEC.2019 17:03:09

16-QAM (20 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -19.87 dBm VBW 500 kHz
30 dBm 1.91008016 GHz SWT 5 ms Unit dBm
30
5 dB prfset vl e _1d.87 am
1.91008016 GHz|
20|
Lol psafyratiact AW pon

I |

D1 -1 dB l

=20

-50
-60
-70
Center 1.91 GHz 4 MHz/ Span 40 MHz
Date: 17.DEC.2019 16:59:46

FCC Part 22H, Part 24E, Part 27

Page 151 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 4:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -18.25 dBm VBW S0 kHz
30 dBm 1.70998196 GHz SWT 19 ms Unit dBm
30
5 dB pffset Yi|T1) -1§8.25 dBnj
1.70998196 GHz
20|
WWWW
10|
o / \
1MAX / \ 1MA
=10
D1 -13 dBm
1
-20| /\/‘Jvf/J/x \
-30 W"rh \s
—40|
=50
-60|
—-70l

Center 1.71 GHz

300 kHz/

Date: 20.DEC.2019

16:36:13

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -20.14 dBm VBW 50 kHz
30 dBm 1.75501202 GHz SWT 19 ms Unit dBm
30
5 dB pffset vl (T1g —24.14 dp
1.75501202 GHz
20|
) / J\/\\
0
lMAX/ \ 1iMA
=10
—U;/fl dB \
—ZCUI/
—30| A A
VNP Kt W
—40|
=50
-60|
-70l
Center 1.755 GHz 300 kHz/ Span 3 MHz

Date

H 20.DEC.2019

16:41:05

FCC Part 22H, Part 24E, Part 27

Page 152 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -15.22 dBm VBW 100 kHz
30 dBm 1.71000000 GHz SWT 17 ms Unit dBm
30
5 dB pffset Vifrr1) -15.22 dBm
1.71000000 GHz
20|
1o P AN it Aty gt
o / \
1MAX \
-10|
D1 -13 dBm
_20) )
_30) 4 PR X /\J
MW”V‘ Ml
-40)
-50)
-60)
70|
Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 20.DEC.2019 16:48:46
.
QPSK (3 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -16.05 dBm VBW 100 kHz
30 dBm 1.75500000 GHz SWT 17 ms Unit dBm
30
5 dB pffset vl T _14.05 dB
1.75500000 GHz
20
1 o — e LI AN AN N e \Masond
o / \
fMAX \
-10]
/»m 14 aB \\
-20|
e Wy V\WWM
-40)
-50)
-60)
-70|
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 20.DEC.2019

17:03:09

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -14.75 dBm VBW 200 kHz
30 dBm 1.71000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset Vifrr1) -14.75 dBmu
1.71000000 GHz
20|
10 A M AN ANMAL AN NANANA
0 [ \
1MAX / \ 1MA
-10
D1 -13 dBm
~20 Hﬂ
JCM k P Ay\w%
-40
-50
-60
—-70l
Center 1.71 GHz 1 MHz/ Span 10 MHz
Date: 20.DEC.2019 17:11:55
.
QPSK (5 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -14.96 dBm VBW 200 kHz
30 dBm 1.75500000 GHz SWT 10 ms Unit dBm
30
5 dB pffset vi|(r1) ~14.96 dm
1.75500000 GHz|
20
10 /@ Mach AN \
0|
,MAX \ 1iMA
-10
#Ul -14 aB %
-20
-30) \‘Q" P g
-40
-50
-60
-70l

Center 1.755 GHz

Date: 20.DEC.2019

1 MHz/

17:07:53

Span 10 MHz

FCC Part 22H, Part 24E, Part 27

Page 154 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -17.93 dBm VBW 300 kHz
30 dBm 1.71000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -17.93 dBmu
1.71000000 GHz
20|
1 M AN ANA gy
o / \
1MAX / \ 1MA
=10
D1 -13 dBm
]
- T g
—40|
=50
-60|
—-70l
Center 1.71 GHz 2 MHz/ Span 20 MHz
Date: 20.DEC.2019 17:21:31
.
QPSK (10 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -16.51 dBm VBW 300 kHz
30 dBm 1.75500000 GHz SWT 5 ms Unit dBm
30
5 dB pffset vi|(r1) ~16.51 dm
1.75500000 GHz|
20|
10—kt Ay S ] oy
o / \
fMAX \ 1iMA
=10
f—ul -1 dB \h
=20
~30 W M
AR
WM
—40|
=50
-60|
-70l
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 20.DEC.2019 17

127:24

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (15 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -16.88 dBm VBW 500 kHz
30 dBm 1.71000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -1§.88 dBmu
1.71000000 GHz
20|
/\J\WW\.»MP\MWM
10|
o / \
1MAX / \ 1MA
=10
D1 -13 dBm
B &fumnu}
_ A
39 WW\/
—40|
=50
-60|
—-70l

Center 1.71 GHz

Date: 20.DEC.2019

3 MHz/

17:37:05

Span 30 MHz

QPSK (15 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -=17.13 dBm VBW 500 kHz
30 dBm 1.75500000 GHz SWT 5 ms Unit dBm
30,
5 dB pffset vi|T1) ~17.13 dB
1.75500000 GHz
20]
N /,Mw mm\»www\
0f
}MAX \ iMa
=10
’»Ul -13 dB l\
=20
30 N
\1%~“\J‘wh‘ A V*LKA«A*
—40]
-50]
-60]
-70l

Center 1.755 GHz

Date: 20.DEC.2019

3 MHz/

17:33:06

Span 30 MHz

FCC Part 22H, Part 24E, Part 27

Page 156 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (20 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -21.87 dBm VBW 500 kHz
30 dBm 1.71000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Vifrr1) -21.87 dBmu
1.71000000 GHz
20|
10 Mg AN AL 1y

| | |
| |

D1 -13 dBm

-30| WS

-60|

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 20.DEC.2019 17:41:14

QPSK (20 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -21.18 dBm VBW 500 kHz
30 dBm 1.75500000 GHz SWT 5 ms Unit dBm
30
5 dB pffset vl (T1g _21.18 dm
1.75500000 GHz
20|

oM M A AAA DAttt

/MAX \ iMA
=10
?»Ul -1 dB \

=20

-60|

Center 1.755 GHz

Date: 20.DEC.2019

17:45:02

4 MHz/

Span 40 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

B e 1

Marker 1 [T1]

RBW
-19.14 dBm VBW
1.70998798 GHz SWT

20 kHz RF Att 40 dB
S0 kHz
19 ms Unit dBm
Yi|T1) -19.14 dBmu
1.70998798 GHz
MM’\I\/\J\MMMW\«N\,‘

\lm

30 dBm
30,

5 dB pffset
20
10

0

1MAX
-10|

Dl -13 dBm
-20|
-30 JNJqu;ﬂrVAfW\f
-40|
-50|
- 60|
-70l

Center 1.71 GHz

Date: 20.DEC.2019

300 kHz/

16:34:37

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

B s 1

30 dBm

Marker 1 [T1]

RBW
-18.38 dBm VBW
1.75500000 GHz SWT

5 dB pffset

]

lMAX/

20 kHz RF Att 40 dB
50 kHz
19 ms Unit dBm
Yi|rr1) -14.38 dB =
1.75500000 GHz|
1iMA

—U;/fl dB

4

-60|

Center 1.755 GHz

Date: 20.DEC.2019

300 kHz/

16:43:26

Span 3 MHz

FCC Part 22H, Part 24E, Part 27

Page 158 of 191




Bay Area Compliance Laboratories Corp.( Kunshan) Report No.: RXM191125050-00A

16-QAM (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
@Ref Lvl -16.14 dBm VBW 100 kHz
30 dBm 1.71000000 GHz SWT 17 ms Unit dBm
30,
5 dB pffset Vifrr1) -16.14 dBmu

1.71000000 GHz|

20|

f I
- / \lm

=10
D1 -13 dBm 1

-50)
-60)
~70l
Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 20.DEC.2019 16:50:07
16-QAM (3 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 30 kHz RF Att 40 dB
®Ref Lvl -16.87 dBm VBW 100 kHz
30 dBm 1.75500000 GHz SWT 17 ms Unit dBm
30
5 dB pffset vil|ir1 ~16.87 der g
1.75500000 GHz
20
2 o— 4 A al A i "

A A
i

D1 -1 dB \

=20

-40
-50
-60
-70
Center 1.755 GHz 600 kHz/ Span 6 MHz
Date: 20.DEC.2019 17:04:28

FCC Part 22H, Part 24E, Part 27 Page 159 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.85 dBm VBW 200 kHz
30 dBm 1.71000000 GHz SWT 10 ms Unit dBm
30
5 dB pffset Vifrr1) -16.85 dBmu
1.71000000 GHz
20|
10 AL TR NV.ON VU FINE VR WL N
0|
1MAX \ 1MA
-10
D1 -13 dBm
-20 /)
-30
WW ENA AT
-40
-50
-60
-70l
Center 1.71 GHz 1 MHz/ Span 10 MHz
Date: 20.DEC.2019 17:12:53
.
16-QAM (5 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.14 dBm VBW 200 kHz
30 dBm 1.75500000 GHz SWT 10 ms Unit dBm
30,
5 dB pffset vi|(r1) ~16.14 dm
1.75500000 GHz|
20|
1 0} — A b ‘..V_A.“A_',m. A
ol [ \
jMAX \ 1iMA
-10
JLUL -14 aB \i
-20
~39| My A
-40
-50
-60
-70l

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 20.DEC.2019 17:09:07

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -17.94 dBm VBW 300 kHz
30 dBm 1.71000000 GHz SWT 5 ms Unit dBm
30,
5 dB pffset Vifrr1) -17.94 dBmu
1.71000000 GHz
20
10 AAANNAANALNAAAI A it
o / \
1MAX } \ 1MA
-10|
Dl -13 dBm
-20|
-39 Mww ‘.M
-40|
-50|
- 60|
-70l

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 20.DEC.2019 17:24:59

16-QAM (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -17.17 dBm VBW 300 kHz
30 dBm 1.75500000 GHz SWT 5 ms Unit dBm
30
5 dB pffset vl (T1g Z17.17 dm
1.75500000 GHz
20|

=20

i AT PRV

-60|

Center 1.755 GHz

Date: 20.DEC.2019

17:29:23

2 MHz/

Span 20 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (15 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -15.94 dBm VBW 500 kHz
30 dBm 1.71000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|[rT1] -15.94 dBmu
1.71000000 GHz|
20|
I A A A MY
10 st el

1MAX / \ iMA
=10

D1 -13 dBm

-60|

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 20.DEC.2019 17:37:48

16-QAM (15 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -16.17 dBm VBW 500 kHz
30 dBm 1.75500000 GHz SWT 5 ms Unit dBm
30
5 dB pffset vl (T1g 16.17 dm
1.75500000 GHz
20|
10| v ¥

=

MAX \ iMA
=10
]LUL -1 dB l

=20

~30 MM A

-60|

Center 1.755 GHz

Date: 20.DEC.2019

17:34:11

3 MHz/

Span 30 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (20 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -22.14 dBm VBW 500 kHz
30 dBm 1.71000000 GHz SWT 5 ms Unit dBm
30
5 dB pffset Yi|T1) -22.14 dBmu
1.71000000 GHz
20|
10 TSV, SO T e S W T
0 [ \
1MAX \ 1MA
=10
D1 -13 dBm
—20|
-30 RJLAJ
%CNJQM%A
=50
-60|
-70l
Center 1.71 GHz 4 MHz/ Span 40 MHz
Date: 20.DEC.2019 17:42:15
.
16-QAM (20 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 200 kHz RF Att 40 dB
Ref Lvl -22.45 dBm VBW 500 kHz
30 dBm 1.75500000 GHz SWT 5 ms Unit dBm
30
5 dB pffset vil|ir1 _24.45 ab
[ A ]
1.75500000 GHz
20|
o] bt AL A A 1 ek s ”
o / \
MAX iMA

— |

=20

TUL -1

]

JA%LAAN

-60|

Date

Center 1.755 GHz

20.DEC.2019

17:45:51

4 MHz/

Span 40 MHz

FCC Part 22H, Part 24E, P

art 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 5:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
@Ref Lvl -18.79 dBm VBW 50 kHz
30 dBm 824.00000000 MHz SWT 19 ms Unit dBm
30,
5 dB pffset u
20

. ["‘MWM\\
0 / \
= / T

-60|

-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 22.DEC.2019 13:51:35

QPSK (1.4 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
®Ref Lvl -14.00 dBm VBW 50 kHz
30 dBm 849.00000000 MHz SWT 19 ms Unit dBm
30
5 dB pffset u
20|

WW—«;/“VMWM/‘W\

I \

-20] \""VV-M

-60|

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 22.DEC.2019 13:59:52

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
@Ref Lvl -14.07 dBm VBW 100 kHz
30 dBm 824.00000000 MHz SWT 17 ms Unit dBm
30,
5 dB pffset u
20

y WWMWW

1MAX / \ iMA
=10

p1 -1 dBm z
-20
-30 n WW‘ N\‘WM‘J
-40
-50
-60
~70
Center 824 MHz 600 kHz/ Span 6 MHz

Date: 22.DEC.2019 14:01:56

QPSK (3 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
®Ref Lvl -14.50 dBm VBW 100 kHz
30 dBm 849.00000000 MHz SWT 17 ms Unit dBm
30
5 dB pffset “
20|

-60|

Center 849 MHz 600 kHz/ Span 6 MHz

Date: 22.DEC.2019 14:05:45

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -14.07 dBm VBW 200 kHz
30 dBm 824.00000000 MHz SWT 10 ms Unit dBm
30,
5 dB pffset
20
Mo U MAAK 4 M
10
o / \
1MAX / \ 1MA
-10|
Dl -13 dBm ? ‘J
-20|
2 il MM
740\«»3(\«;\‘
-50|
- 60|
-70l

Center 824 MHz

Date:

22.DEC.2019

14:17:49

1 MHz/

Span 10 MHz

QPSK (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 aB
Ref Lvl -14.19 dBm VBW 200 kHz
30 dBm 849.02004008 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20
W\M‘WW;& N
10 f \
0|
/uvmx \ 1M
-10]
o1 -14 a8
- LMM
W““\j‘w
-40)
-50)
-60)
-70l

Center 849 MHz

Date: 22.DEC.2019

14:16:01

1 MHz/

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvl -14.26 dBm VBW 300 kHz
30 dBm 824.00000000 MHz SWT 5 ms Unit dBm
30,
5 dB pffset u
20

. U A

1MAX ) \ iMA
=10

D1 -13 dBm )

-60|

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 22.DEC.2019 14:21:31

QPSK (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -15.40 dBm VBW 300 kHz
30 dBm 849.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset
20|
1o M o

I |
i

D1 -1 dB \

MMM

-3 “"‘\N»\v\‘}\A
40 A

VA

-50
-60
-70
Center 849 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 14:28:22

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
@Ref Lvl -19.53 dBm VBW 50 kHz
30 dBm 824.00000000 MHz SWT 19 ms Unit dBm
30,
5 dB pffset u
20

1MAX /
=10

\lm

D1 -13 dBm

-60|

Center 824 MHz 300 kHz/

Date: 22.DEC.2019 13:52:40

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -15.22 dBm VBW 50 kHz
30 dBm 849.00000000 MHz SWT 19 ms Unit dBm
30
5 dB pffset
20
. / '\M\\
0|
lMA% \ 1iMA
-10]
| of -14 as \‘
-20] ».vaﬂw.b
-30 V\J\\A"Vu‘\,-ln "’W’\)
-40)
-50)
-60)

Center 849 MHz 300 kHz/

Date: 22.DEC.2019 13:58:31

Span 3 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -16.37 dBm VBW 100 kHz
30 dBm 824.00000000 MHz SWT 17 ms Unit dBm
30
5 dB pffset
20|
0 e M AAMU Al st
o / \
1MAX / ‘1 1MA
-10|
D1 -13 dBm 1
]
MWM‘“ 8 “M/
-40)
-50)
-60)
-70]

Center 824 MHz

600 kHz/

Date:

22.DEC.2019

14:02:45

Span 6 MHz

16-QAM (3 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -15.76 dBm VBW 100 kHz
30 dBm 849.00000000 MHz swT 17 ms Unit dBm
30
5 dB prfset
20|
N A AT —
o / \
/MAX \ iMA
=10}
Lul -14 aB ¥
e o A A
=30 L“‘A»\"‘/Ut W
-40
-50
-60
-70l

Date

Center 849 MHz

H 22.DEC.2019

600 kHz/

14:06:40

Span 6 MHz

FCC Part 22H, Part 24E, P

art 27

Page 169 of 191




Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.48 dBm VBW 200 kHz
30 dBm 824.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20|
N A
1o A WA NIy
o \
1MAX \ 1MA
=10
D1 -13 dBm L
_20) i
_ Ml jad A W
30 s
—40|
=50
-60|
—-70l

Center 824 MHz

Date:

22.DEC.2019

1 MHz/

14:19:03

Span 10 MHz

16-QAM (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
®Ref Lvl -14.71 dBm VBW 200 kHz
30 dBm 849.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset “
20|

o)

10) fbkww

I

fmx
=10

FUL -1

—20|
\Ivmmm
-30 hAqVA*AMAMﬂV
v
—40|
-50|
-60j

Center 849 MHz

Date:

22.DEC.2019

1 MHz/

14:13:14

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
@Ref Lvl -15.30 dBm VBW 300 kHz
30 dBm 824.00000000 MHz SWT 5 ms Unit dBm
30,
5 dB pffset
20

, IJ" it M A

1MAX }

D1 -13 dBm

-60|

Center 824 MHz 2 MHz/

Date: 22.DEC.2019 14:24:19

Span 20 MHz

16-QAM (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB

Ref Lvl -17.99 dBm VBW 300 kHz

30 dBm 849.00000000 MHz SWT 5 ms Unit dBm
30

5 dB pffset

20|
1o /,MMW “WM\
0

D1 -1 dB

f

]

=20

-60|

Center 849 MHz 2 MHz/

Date: 22.DEC.2019 14:29:44

Span 20 MHz

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 12:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -14.48 dBm VBW 50 kHz
30 dBm 699.00000000 MHz SWT 19 ms Unit dBm
30
5 dB pffset
[ A ]
20|
10|
J / \
1MAX / \ 1MA
=10}
D1 -13 dBm /JJ
-20| M W‘\)ﬂ
30 /
-40
=50
-60]
70|
Center 699 MHz 300 kHz/ Span 3 MHz
Date: 22.DEC.2019 14:34:36
QPSK (1.4 MHz, FULL RB) - Right Band Edge
Marker 1 [T1] RBW 20 kHz RF Att 40 dB
Ref Lvl -14.44 dBm VBW 50 kHz
30 dBm 716.06613226 MHz SWT 19 ms Unit dBm
30
5 dB pffset
=
20|
MN\W/WW\’\L“‘\,\MNMJ\\
10| / \
0
lMAy \ iMA
=10}
;‘L}/ 1 “‘vtwvm
- A
20| SavATY
=30 ~hA\MXk
-40
-50
-60
-70|

Date

Center 716 MHz

H 22.DEC.2019

300 kHz/

14:46:27

Span 3 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
Ref Lvl -14.66 dBm VBW 100 kHz
30 dBm 699.00000000 MHz SWT 17 ms Unit dBm
30
5 dB pffset
20|
, A s AS A W 4]

1MAX x \ iMA
=10

D1 -13 dBm }

-60|

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 22.DEC.2019 15:07:19

QPSK (3 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
®Ref Lvl -15.06 dBm VBW 100 kHz
30 dBm 716.00000000 MHz SWT 17 ms Unit dBm
30
5 dB pffset “
20|

—]

20 Nty i

-60|

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 22.DEC.2019 14:58:53

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (5 MHz, FULL RB) - Left Band Edge

Marker 1 ([T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -14.45 dBm VBW 200 kHz
30 dBm 699.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20|
ﬂpﬂﬂ,mmwﬂwﬁnm N
10|
J K
1MAX \
—10| Il
D1 -13 dBm ] ‘
-20| W
MN/M o]
-40
=50
-60]
70|

Center 699 MHz

Date: 22.DEC.2019 15:14:03

1 MHz/

Span 10 MHz

QPSK (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz REF Att 40 dB
Ref Lvl -14.79 dBm VBW 200 kHz
30 dBm 716.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20
N MMWW\)M ANy
0 / \
/MAX \
-10)
”»Ul -13 dB 1
-30| WM
_40 VAN 4
\NW
-50)
-60)
-70l

Center 716 MHz

Date: 22.DEC.2019

1 MHz/

15:16:55

Span 10 MHz

iMA

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
® Ref Lvl -14.50 dBm VBW 300 kHz
30 dBm 699.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset u
20|

y MWW A

1MAX / \ iMA
=10

D1 -13 dBm )
—20|

—

-50
-60
=70l
Center 699 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 15:27:18

QPSK (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -14.82 dBm VBW 300 kHz
30 dBm 716.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset
20|
N s M

—40|
=50
-60|
-70l
Center 716 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 15:22:33

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

B e 1

Marker 1 [T1] RBW
-17.20 dBm VBW
699.00000000 MHz SWT

20 kHz
50 kHz
19 ms

RF Att

40 dB

Unit dBm

/ILJMM

\lm

30 dBm
30

5 dB pffset
20|
10|

0|

1MAX
-10

D1 -13 dBm
-20

A

-60|

-70|

Center 699 MHz

Date: 22.DEC.2019

300 kHz/

14:35:44

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

B s 1

Marker 1 [T1] RBW
-14.14 dBm VBW
716.00000000 MHz SWT

20 kHz
50 kHz
19 ms

REF Att 40 dB

Unit dBm

30 dBm
30

5 dB pffset
20|
10|

/V-”\MWM/\IWWM\

=20

-60|

-70

Center 716 MHz

Date: 22.DEC.2019

300 kHz/

14:44:39

Span 3 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (3 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
® Ref Lvl -16.08 dBm VBW 100 kHz
30 dBm 699.00000000 MHz SWT 17 ms Unit dBm
30
5 dB pffset u
20|

1MAX j \ iMA
=10

D1 -13 dBm

il P
w

-60|

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 22.DEC.2019 15:08:41

16-QAM (3 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 30 kHz RF Att 40 dB
®Ref Lvl -14.18 dBm VBW 100 kHz
30 dBm 716.03607214 MHz SWT 17 ms Unit dBm
30
5 dB pffset “
20|

-20 Ay

7wy
MMy ™
N

-60|

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 22.DEC.2019 15:02:35

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.61 dBm VBW 200 kHz
30 dBm 699.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20|
1 MNMWNJLWU e W\/\MW
0 \
1MAX \{ 1MA
-10
D1 -13 dBm 1
,30».//%‘)”N hvan
-40
-50
-60
-70

Center 699 MHz

Date:

22.DEC.2019

1 MHz/

15:11:38

Span 10 MHz

16-QAM (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
®Ref Lvl -15.75 dBm VBW 200 kHz
30 dBm 716.02004008 MHz SWT 10 ms Unit dBm
30
5 dB pffset “
20|

| |

e WW"\AWWM

-39 |
50

60

Center 716 MHz

Date:

22.DEC.2019

1 MHz/

15:18:51

Span 10 MHz

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

16-QAM (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
® Ref Lvl -15.52 dBm VBW 300 kHz
30 dBm 699.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset u
20|

MWWWM

1MAX / \ iMA
=10

D1 -13 dBm

-50
-60
-70l
Center 699 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 15:28:10

16-QAM (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -16.38 dBm VBW 300 kHz
30 dBm 716.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset
20|
1 ﬂkyﬁh A*NM“

I |

{»Ul -1 dB i

=20

-40
-50
-60
-70
Center 716 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 15:24:13

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

LTE Band 17:

QPSK (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
@Ref Lvl -16.04 dBm VBW 200 kHz
30 dBm 704.00000000 MHz SWT 10 ms Unit dBm
30,
5 dB pffset u
20

1MAX / X imMA
=10

D1 -13 dBm

,301/pr“

-50
-60
=70l
Center 704 MHz 1 MHz/ Span 10 MHz
Date: 22.DEC.2019 15:33:54

QPSK (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -14.80 dBm VBW 200 kHz
30 dBm 716.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20|
10|

/MAX \ iMA
=10

h MWW

WA
-50
-60
-70
Center 716 MHz 1 MHz/ Span 10 MHz
Date: 22.DEC.2019 15:43:30

FCC Part 22H, Part 24E, Part 27
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Bay Area Compliance Laboratories Corp.( Kunshan)

Report No.: RXM191125050-00A

QPSK (10 MHz, FULL RB) - Left Band Edge

Marker 1 ([T1] RBW 100 kHz RF Att 40 dB
@Ref Lvl -15.67 dBm VBW 300 kHz
30 dBm 704.00000000 MHz SWT 5 ms Unit dBm
30,
5 dB pffset u
20

. S e WV““*A\‘W

1MAX / \ iMA
=10

D1 -13 dBm { I

-50
-60
=70l
Center 704 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 15:52:16

QPSK (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -14.08 dBm VBW 300 kHz
30 dBm 716.00000000 MHz SWT 5 ms Unit dBm
30
5 dB prfset
20|
o hh~n,wvvﬁxﬂuhM\-WJ”ANV\
10|

=20

-50
-60
-70
Center 716 MHz 2 MHz/ Span 20 MHz
Date: 22.DEC.2019 15:47:44
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16-QAM (5 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -16.34 dBm VBW 200 kHz
30 dBm 703.95991984 MHz SWT 10 ms Unit dBm
30,
5 dB pffset
20
10 ﬁUﬁvJJL~L~M¢AMﬂthw~v~MJAdwhwdA
o / \
1MAX / \
-10|
Dl -13 dBm i
-20|
) A T

i

-60|

Date

Center 704 MHz

22.DEC.2019

15

1 MHz/

:36:45

Span 10 MHz

16-QAM (5 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 50 kHz RF Att 40 dB
Ref Lvl -15.13 dBm VBW 200 kHz
30 dBm 716.00000000 MHz SWT 10 ms Unit dBm
30
5 dB pffset
20|
N W%MW A

|

=20

D1 -1

f

“

-60|

Date

Center 716 MHz

22.DEC.2019

15

1 MHz/

:40:40

Span 10 MHz

iMA
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16-QAM (10 MHz, FULL RB) - Left Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -15.85 dBm VBW 300 kHz
30 dBm 704.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset
20
0 p.,«,I‘NW “
o \
1MAX \
-10|
Dl -13 dBm

-60|

Center 704 MHz

Date: 22.DEC.2019 15:53:08

2 MHz/

Span 20 MHz

16-QAM (10 MHz, FULL RB) - Right Band Edge

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl -14.52 dBm VBW 300 kHz
30 dBm 716.00000000 MHz SWT 5 ms Unit dBm
30
5 dB pffset
20
Aﬂhwmvr“wﬂukﬁulv\w
N /ﬁv/v AANVN
0|
)[MAX \
-10]
,Lm -14 dB \
=20 \)\’W
~30 A
\mAﬂﬁxK
h Lqﬁyqu
-50)
-60)
-70|

Center 716 MHz

Date: 22.DEC.2019 15:49:34

2 MHz/

Span 20 MHz

iMA
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FCC § 2.1055; § 22.355; § 24.235; §27.54- FREQUENCY STABILITY

Applicable Standards
FCC § 2.1055, §22.355, §24.235 and §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile > 3 watts Mobile < 3 watts
(MHz) (ppm) (ppm) (ppm)

25 to 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0

450 to 512 2.5 5.0 5.0
821 to 896 1.5 2.5 2.5
928 to 929. 5.0 N/A N/A
929 to 960. 1.5 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1
: Temperature :
! Chamber X
| |
1
i EUT |— Tt
. . quipment
1 1
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Test Data

Environmental Conditions

Temperature: 232 °C
Relative Humidity: 51%
ATM Pressure: 101.3 kPa

The testing was performed by Winnie Yang on 2019-12-26.

EUT operation mode: Transmitting

Test Result: Compliant.

WCDMA Band V:
Middle Channel, f,= 836.6 MHz

Tempgature Power Supplied Fr::(il:‘(e);‘lcy FrE(il:z?cy Limit
) (Vo) (Hz) (ppm) (ppm)

-30 12 0.0143 2.5

-20 11 0.0131 2.5

-10 11 0.0131 2.5

0 10 0.0120 2.5

10 13.8 9 0.0108 2.5

20 8 0.0096 2.5

30 8 0.0096 2.5

40 10 0.0120 2.5

50 12 0.0143 2.5

25 V min.= 12.4 8 0.0096 2.5

25 V max.= 15.2 9 0.0108 2.5
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WCDMA Band II:
Middle Channel, f,=1880.0 MHz
Tem[()g;lture Powe(rVSul))plied FrleE(}.l:(e);lcy Frg::zilcy Result
be (Hz) (ppm)

-30 12 0.0064 Pass
-20 11 0.0059 Pass
-10 10 0.0053 Pass
0 9 0.0048 Pass
10 13.8 8 0.0043 Pass
20 7 0.0037 Pass
30 7 0.0037 Pass
40 9 0.0048 Pass
50 11 0.0059 Pass
25 V min.= 12.4 8 0.0043 Pass
25 V max.=15.2 7 0.0037 Pass
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LTE Band 2:
f,=1880.0 MHz (QPSK)
Tem[()g;lture Powe;'VSDu[))plied Fr::(il:.z:cy Frg}:ﬁi‘lcy Result
¢ (Hz) (ppm)
-30 12 0.0064 Pass
-20 11 0.0059 Pass
-10 10 0.0053 Pass
0 9 0.0048 Pass
10 13.8 9 0.0048 Pass
20 8 0.0043 Pass
30 7 0.0037 Pass
40 9 0.0048 Pass
50 11 0.0059 Pass
25 V min.= 12.4 9 0.0048 Pass
25 V max.= 15.2 11 0.0059 Pass
f,=1880.0 MHz (16-QAM)
Tem[()g;\ture Powe{ VSu[))plied Fr;(il;(e):cy Fr::(}.l::::cy Result
pe (Hz) (ppm)

-30 12 0.0064 Pass
-20 11 0.0059 Pass
-10 10 0.0053 Pass
0 10 0.0053 Pass
10 13.8 9 0.0048 Pass
20 8 0.0043 Pass
30 7 0.0037 Pass
40 9 0.0048 Pass
50 11 0.0059 Pass
25 V min.= 12.4 7 0.0037 Pass
25 V max.= 15.2 8 0.0043 Pass
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LTE Band 4:
Low Channel & High Channel (QPSK)
Temperature sﬁgxﬁﬁ q Fy. Fy F, Limit Fy; Limit
(©) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.0473 1754.9486 1710 1755
-20 1710.0484 1754.9455 1710 1755
-10 1710.0495 1754.9480 1710 1755
0 1710.0410 1754.9417 1710 1755
10 13.8 1710.0472 1754.9495 1710 1755
20 1710.0409 1754.9428 1710 1755
30 1710.0449 1754.9441 1710 1755
40 1710.0480 1754.9429 1710 1755
50 1710.0494 1754.9444 1710 1755
25 V min=12.4 1710.0404 1754.9428 1710 1755
25 V max.= 15.2 1710.0435 1754.9425 1710 1755
Low Channel & High Channel (16-QAM)
Temperature Sl;gz)vliz d FL Fy Fy, Limit Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.0451 1754.9405 1710 1755
-20 1710.0413 1754.9423 1710 1755
-10 1710.0444 1754.9497 1710 1755
0 1710.0490 1754.9439 1710 1755
10 13.8 1710.0454 1754.9479 1710 1755
20 1710.0471 1754.9403 1710 1755
30 1710.0436 1754.9427 1710 1755
40 1710.0478 1754.9450 1710 1755
50 1710.0419 1754.9470 1710 1755
25 V min=12.4 1710.0443 1754.9448 1710 1755
25 V max.= 15.2 1710.0447 1754.9409 1710 1755
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LTE Band 5:
Middle Channel, f,=836.5 MHz (QPSK)
Temperature Power Supplied Frequency Frequency Limit
(C) (Vo) Error Error (ppm)
(Hz) (ppm)
-30 12 0.0143 2.5
-20 11 0.0132 2.5
-10 10 0.0120 2.5
0 10 0.0120 2.5
10 13.8 9 0.0108 2.5
20 8 0.0096 2.5
30 8 0.0096 2.5
40 9 0.0108 2.5
50 11 0.0132 2.5
25 V min=12.4 10 0.0120 2.5
25 V max.=15.2 9 0.0108 2.5
Middle Channel, f,=836.5 MHz(16-QAM)
Temperature Power Supplied Frequency Frequency Limit
(0) (Vo) Error Error (ppm)
(Hz) (ppm)

-30 11 0.0132 2.5
-20 11 0.0132 2.5
-10 10 0.0120 2.5
0 9 0.0108 2.5
10 13.8 8 0.0096 2.5
20 7 0.0084 2.5
30 7 0.0084 2.5
40 8 0.0096 2.5
50 10 0.0120 2.5
25 V min.= 12.4 9 0.0108 2.5
25 V max.= 15.2 10 0.0120 2.5
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LTE Band 12:
Low Channel & High Channel (QPSK)
Temperature sﬁgﬁvﬁi q F. Fy F, Limit Fy; Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 699.0154 715.9784 699 716
-20 699.0146 715.9865 699 716
-10 699.0197 715.9762 699 716
0 699.0219 715.9744 699 716
10 13.8 699.0129 715.9701 699 716
20 699.0120 715.9718 699 716
30 699.0221 715.9701 699 716
40 699.0138 715.9762 699 716
50 699.0195 715.9722 699 716
25 V min.= 12.4 699.0195 715.9886 699 716
25 V max.= 15.2 699.0110 715.9754 699 716
Low Channel & High Channel (16-QAM)
Temperature szgglei: d Fy Fy Fy, Limit Fy Limit
(C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 699.0200 715.9713 699 716
-20 699.0188 715.9885 699 716
-10 699.0233 715.9745 699 716
0 699.0117 715.9801 699 716
10 13.8 699.0190 715.9769 699 716
20 699.0146 715.9742 699 716
30 699.0193 715.9868 699 716
40 699.0253 715.9716 699 716
50 699.0253 715.9780 699 716
25 V min.= 12.4 699.0150 715.9769 699 716
25 V max.= 15.2 699.0131 715.9709 699 716
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LTE Band 17:
Low Channel & High Channel (QPSK)
Temperature sﬁgﬁvﬁi q F. Fy F, Limit Fy; Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 704.0121 715.9791 704 716
-20 704.0190 715.9877 704 716
-10 704.0153 715.9765 704 716
0 704.0152 715.9709 704 716
10 13.8 704.0187 715.9725 704 716
20 704.0200 715.9723 704 716
30 704.0115 715.9717 704 716
40 704.0130 715.9751 704 716
50 704.0154 715.9736 704 716
25 V min.= 12.4 704.0195 715.9816 704 716
25 V max.= 15.2 704.0180 715.9758 704 716
Low Channel & High Channel (16-QAM)
Temperature szgglei: d Fy Fy Fy, Limit Fy Limit
(C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 704.0102 715.9757 704 716
-20 704.0196 715.9826 704 716
-10 704.0163 715.9731 704 716
0 704.0179 715.9872 704 716
10 13.8 704.0154 715.9755 704 716
20 704.0197 715.9773 704 716
30 704.0160 715.9826 704 716
40 704.0133 715.9762 704 716
50 704.0145 715.9722 704 716
25 V min.= 12.4 704.0113 715.9712 704 716
25 V max.= 15.2 704.0181 715.9714 704 716

wx#i% END OF REPORT *##%+
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